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Code of Federal Regulations 47 Part 15 — Radio Frequency Devices

Subpart E — Unlicensed National Information Infrastructure Devices

Section 15.407
General Technical Requirements.

THE FOLLOWING MEETS THE ABOVE TEST SPECIFICATION

Formal Name:
Kind of Equipment:

Frequency Range:

Test Configuration:

(DFS not tested by DLS Electronic Systems Inc.)

ePMP AP 5.1GHz (or 5.2GHz, 5.4GHz or 5.7GHz) Radio
Point-to-Point or Point-to-Multipoint Digital Transmission Transceiver

5160 to 5245 MHz (5.1 GHz xcvr in this report)

5270 to 5330 MHz (5.2 GHz xcvr in reported to the FCC in CFR 47
Part 15 Subpart C Section 15.407 report # 19274)

or 5495 to 5705 MHz (5.4 GHz xcvr reported to the FCC in CFR 47
Part 15 Subpart C Section 15.407 report # 19220)

or 5740 to 5835 MHz (5.7 GHz xcvr reported to the FCC in CFR 47
Part 15 Subpart C Section 15.247 report # 19128)

Stand-alone

Model Number(s): CO058900P112A
Model(s) Tested: CO058900P112A
Serial Number(s): 000456C005E4
Date of Tests: May & June 2014
Test Conducted For: Cambium Networks
3800 Golf Road, Suite 360
Rolling Meadows, IL 60008, USA
NOTICE: “This test report relates only to the items tested and must not be used by the client to claim product

endorsement by NVLAP or any agency of the U.S. Government”. Please see the "Description of Test Sample" page listed

inside of this report.

© Copyright 1983 — 2014, D.L.S. Electronic Systems, Inc.
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1.0 Summary of Test Report

It was determined that the Cambium Networks ePMP AP 5.1GHz Radio, Model: CO58900P112A,
complies with the requirements of CFR 47 Part 15 Subpart E Section 15.407. The data demonstrating
FCC compliance of the 5.2GHz, 5.4GHz and 5.7GHz radios is found in D.L.S. Electronics, Inc. Reports
#19274, #19220 and #19128.

Subpart E Section 15.407 Applicable Technical Requirements Tested:

Section

Description

Procedure

Note

Compliant?

Informative

Duty Cycle

FCC KDB 789033 D02
General UNII Test
Procedures v01

Section I1.B(2)(b)

NA

Informative

Emission Bandwidth — 26 dB
bandwidth

FCC KDB 789033 D02
General UNII Test
Procedures vO1

Section I1.C.1

NA

Informative

99 Percent Occupied
Bandwidth

FCC KDB 789033 D02
General UNII Test
Procedures vO1

Section I1.D

NA

15.407(a)(1)

Maximum Conducted Output
Power

FCC KDB 789033 D02
General UNII Test
Procedures v01

Section I1.LE(3)(a)

Yes

15.407(a)(1)

Maximum Power Spectral
Density (PSD) - Conducted

FCC KDB 789033 D02
General UNII Test
Procedures vO1

Sections II.F & I1.LE(2)(b)

Yes

15.407(b)(1)

Unwanted Emission Levels —
Radiated Band-Edge

FCC KDB 789033 D02
General UNII Test
Procedures v01
Sections I1.G(1), G(3),
G(5), G(6) & G(6)(c)

Yes

15.407(b)(1)

Unwanted Emission Levels —
RF Conducted Band-Edge

FCC KDB 789033 D02
General UNII Test
Procedures v01
Sections I1.G(1), G(3),
G(5), G(6) & G(6)(c)

Yes

15.407(b)(1) &
15.407(b)(6)

Unwanted Emission Levels —
RF Conducted

FCC KDB 789033 D02
General UNII Test
Procedures vO1

Sections I1.G(1), G(2),
G(3), G(4), G(5), G(6) &
G(6)(c)

Yes

15.407(b)(3) &
15.407(b)(6)

Unwanted Emission Levels —
Radiated from cabinet

FCC KDB 789033 D02
General UNII Test
Procedures v01
Sections I1.G(1), G(2),
G(3)
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Subpart E Section 15.407 Applicable Technical Requirements: continued

15.407(b)6) & | AC Line Conducted Emissions | ANSI C63.10:2009 3 Yes

15.207(a)

15.407(h)(2) Dynamic Frequency Selection | Not tested by DLS NA
(DES)

Note 1: RF Conducted emission measurement.
Note 2: Radiated emission measurement.
Note 3: In data included in original test report #19274

2.0 Introduction

In May & June 2014 the ePMP AP 5.1GHz Radio, Model: C058900P112A, as provided from Cambium
Networks, was tested to the requirements of CFR 47 Part 15 Subpart E Section 15.407. To meet these
requirements, the procedures contained within this report were performed by personnel of D.L.S
Electronic Systems, Inc.

3.0 Test Facilities

D.L.S. Electronic Systems, Inc. is a full service EMC/Safety Testing Laboratory accredited to ISO
17025. NVLAP Certificate and Scope can be viewed at http://www.dlsemc.com/certificate. Our
facilities are registered with the FCC, Industry Canada, and VCCI.

Wisconsin Test Facility: Wheeling Test Facility:
D.L.S. Electronic Systems, Inc. D.L.S. Electronic Systems, Inc.
166 S. Carter Street 1250 Peterson Drive

Genoa City, Wisconsin 53128 Wheeling, IL 60090

4.0  Description of Test Sample
Description:

Point-to-Point or Point-to-Multipoint 5.1GHz (or 5.2GHz or 5.4GHz or 5.7GHz) 802.11 fixed
indoor/outdoor transceiver with either 5 MHz or 40 MHz channel bandwidth (20 MHz or 40 MHz
channel bandwidth for the 5.2GHz or 5.4GHz or 5.7GHz radios). The 5.1GHz radio is tested for use
with a 2dBi, 3dBi, or 16dBi antenna for Point-to-Multipoint operation, or for use with a 23dBi or 30dBi
antenna for Point-to-Point operation. OFDM modulation.
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Type of Equipment / Frequency Range:

Stand-Alone / 5160 to 5245 MHz (5 MHz bandwidth)  (in this report)
5190 to 5230 MHz (40 MHz bandwidth) (in this report)

5270 to 5330 MHz (5.2 GHz xcvr) reported to the FCC in report # 19274
5495 to 5705 MHz (5.4 GHz xcvr) reported to the FCC in report # 19220
5740 to 5835 MHz (5.7 GHz xcvr) reported to the FCC in report # 19128

Physical Dimensions of Equipment Under Test:

Internal Module Board Length: 6 in. Width: 2.75 in. Height: .75 in.

Power Source:

30 VDC (Power Over Ethernet to Radio)

120 Vac, 60 Hz using Phihong power supply model: PSA15M-300(AP)
Internal Frequencies:

292 kHz, 940 - 1000 kHz, 4 MHz (Switching Power Supply Frequency)
25 MHz, 40 MHz

Transmit / Receive Frequencies Used For Test Purpose:

5 MHz Channel Bandwidth: Low channel: 5160 MHz (5170 MHz for 23 and 30 dBi
antennas), Middle channel: 5200 MHz,
High channel: 5245 MHz

40 MHz Channel Bandwidth: Low channel: 5190 MHz, Middle channel: 5200 MHz,
High channel: 5230 MHz

Type of Modulation(s):

5 MHz Channel Bandwidth: OFDM: Legacy 54 Mbit/s
40 MHz Channel Bandwidth: OFDM: 802.11n: MCSI15

Description of Circuit Board(s) / Part Number:

| AP PCB | 84009654001
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DLS/

ELECTRONIC SYSTEMS, INC.

166 South Carter, Genoa City, W1 53128

50  Test Equipment
A list of the equipment used can be found in the table below. All primary equipment was
calibrated against known reference standards with a verified traceable path to NIST.

Company:
Model Tested:
Report Number:

D.L.S. Wisconsin

DLS Project:

Cambium Networks
CO058900P112A
120126

6619

- Model Serial Frequency Cal Cal Due
Description | Manufacturer Number Number Range Dates Dates
Receiver Rohde & Schwarz ESI 40 837808/005 20 Hz — 40 GHz 7-23-13 7-23-14
Preamp Ciao CA118-4010 101 1GHz-18GHz 2-14-14 2-14-15
Horn EMCO 3115 6204 1-18GHz 6-5-13 6-5-15
Antenna
High Pass Planar HP8G-7G8- PF1225/0728 7.5-18 GHz 8-14-13 8-14-14
Filter CD-SFF
Preamp Miteq AMF-8B- 438727 18GHz-26GHz 8-12-13 8-12-14
180265-40-
10P-H/S
Horn ETS Lindgren 3116 00062917 18 —40GHz 8-15-13 8-15-15
Antenna
High Pass K&L 11SH10- 8 18-40 GHz 3-6-14 3-6-15
Filter 18000/T40000-
K-K
Preamp Planar PTB-60-2040- PL.3292 18-40 GHz 8-12-13 8-12-14
5R0O-10-
115VAC-
292FF
20 dB Aeroflex/weinschel 75A-20-12 1071 DC - 40 GHz 8-14-13 8-14-14
attenuator
10 dB narda 4768-10 0702 DC - 40 GHz 8-14-13 8-14-14
attenuator
2 dB narda 4778-2 9712 DC - 26 GHz 8-14-13 8-14-14
attenuator
Power Meter Anritsu MIL2487A 6K 00002069 N/A 2-27-14 2-27-15
Peak Power Anritsu MA2491A 031650 50MHz-18GHz 2-28-14 2-28-15
Sensor
Thermal Rohde & Schwarz NRP-Z51 1138.0005.03 DC - 18 GHz 12-12-13 | 12-12-14
Power Sensor -104290-Wq
Low Pass Mini-Circuits VLFX-1125 Uuu92600920 30-1000 MHz 8-13-13 8-13-14
Filter
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5 Company: Cambium Networks
DLS ﬁ\ Model Tested: C058900P112A
ELECTRONIC SYSTEMS, INC. Report Number: 120126

166 South Carter, Genoa City, W1 53128 DLS Project: 6619

6.0  Test Arrangements

RF Conducted Emissions Measurement Arrangement:

All RF conducted emission measurements were performed at D.L.S. Electronic Systems, Inc.
and set up according to FCC Publication KDB 789033 D02 General UNII test Procedures v01
and ANSI C63.10-2009, unless otherwise noted. Description of procedures and measurements
can be found in Appendix B — Measurement Data. See Appendix A for photos of the test set up.

Radiated Emissions Measurement Arrangement:

All radiated emission measurements were performed at D.L.S. Electronic Systems, Inc. and set
up according to ANSI C63.10-2009, unless otherwise noted. Description of procedures and
measurements can be found in Appendix B — Measurement Data. See Appendix A for photos of
the test set up.

Unless otherwise noted, the bandwidth of the measuring receiver / analyzer used during testing is
shown below.

Frequency Range Bandwidth (-6 dB)
10 to 150 kHz 200 Hz

150 kHz to 30 MHz 9 kHz

30 MHz to 1 GHz 120 kHz

Above 1 GHz 1 MHz

7.0 Test Conditions

Normal Test Conditions:

Temperature and Humidity:
70°F at 39% RH
Supply Voltage:

30 VDC (Power Over Ethernet to Radio)
120 Vac, 60 Hz using Phihong power supply model: PSA15M-300(AP)

Page 10 of 566



5 Company: Cambium Networks
DI s N\ Model Tested: C058900P112A

ELECTRONIC SYSTEMS, INC. Report N_umber: 120126
166 South Carter, Genoa City, W1 53128 DLS Project: 6619
8.0  Modifications Made To EUT For Compliance

9.0

No modifications were made to the EUT at the time of test.

Additional Descriptions

Testing was performed at low, mid, and high channels over 2 modulation bandwidths
(5MHz & 40MHz). Only antenna port called Channel 0 was tested. It was determined to
be either the same or worst-case during previous testing.

Emission Designators: 5MO0x1D, 40M0x1D
Power Settings noted on the test data.

Cambium 5.1GHz Test Software:

1. Atheros Radio Test 2 (ART-GUI), version 2.3, build date: 2014/May/20, CART version 2.29, build
date: 120515, build time: 100000.

2. Tera Term, version 4.74 (SVN#4957), build time: May 31 2012 21:53:11.

3. TFTPD32 version 4.00, build May 8 2011 00:05:37

Documentation for the FCC CFR 47 Part 15.407(a)(1)(i) requirement for the e.i.r.p.
measurements at any elevation angle above 30 degrees will be provided by Cambium
Networks.

Please note that Cambium Networks requested a new model number for the ePMP AP
5.2GHz (or 5.4GHz or 5.7GHz) Radio on August 22, 2013. The model number for the
5.7GHz radio was reported as CO50900P12A in DLS Report # 19130. This number has
been updated to CO58900P112A. The same physical units were used to test the radio at
all frequencies reported to the FCC.

10.0 Results

11.0

Measurements were performed in accordance with FCC Publication KDB 789033 D02 General
UNII test Procedures vO1 and ANSI C63.10-2009. Graphical and tabular data can be found in
Appendix B at the end of this report.

Conclusion

Dynamic Frequency Selection (DFS) testing was not performed by DLS Electronic Systems,Inc.
Otherwise, the ePMP AP 5.1GHz Radio, Model C058900P112A, as provided from Cambium
Networks tested in May & June 2014 meets the requirements of CFR 47 Part 15 Subpart E
Section 15.407.
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Appendix A — Test Photos

Photo Information and Test Setup:

ItemO: ePMP AP 5.1GHz (or 5.2GHz or 5.4GHz or 5.7GHz) Radio, Model C058900P112A

Radiated Close-Up
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Appendix A — Test Photos

Radiated - Position X

ﬁ ,* V f W \'"'
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Appendix A — Test Photos

Radiated - Position Y
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Appendix A — Test Photos

Radiated - Position Z

Page 15 of 566

Cambium Networks
CO058900P112A
120126

6619



S5 Company: Cambium Networks
DI s ﬁ\ Model Tested: C058900P112A

ELECTRONIC SYSTEMS, INC. Report Number: 120126
166 South Carter, Genoa City, W1 53128 DLS Project: 6619

Appendix A — Test Photos

RFE Conducted / Output Power
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Appendix B — Measurement Data

B1.0 Duty Cycle of Test Unit

Rule Part:

Test Procedure:

Limits:

Results:

Sample Equations:

Notes:

FCC Section 15.35(c)

FCC KDB 789033 D02 General UNII Test Procedures v01
Section B(2)(b)

Informative

EUT is continuously transmitting (duty cycle = 100%).

None

No Duty cycle correction factor was applied to measurements for this
device.
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Test Date: 05-20-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII

Test: Duty Cycle during testing

Operator: Craig B / Paul L

5 MHz channel bandwidth; OFDM

RBW =10 MHz VBW = 10 MHz

Mid Channel: Transmit =5.200 GHz 5 MHz BW

Duty cycle factor x = 1.00 = 100%

. Max/Ref Lvl RBW 10 MH=Zz
35 dBm BW 10 MH=Z
15 dBm SWT 1 ms

35

RF Attt 30

Tnit

dBm

30

10

-10

-20

-30

-40

-50

-50

Center L.2 GH=z 100 ns/

Date:

20.MAY.2014 09:40:20¢



Test Date: 06-10-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII

Test: Duty Cycle during testing

Operator: Craig B / Paul L

40 MHz channel bandwidth; OFDM

RBW =10 MHz VBW = 10 MHz

Mid Channel: Transmit =5.200 GHz 40 MHz BW

Duty cycle factor x = 1.00 = 100%

. Max/Ref Lvl EBW 10 MH=z RF Att 20 JdB
30 JdBm VBW 10 MH=z
10 dPBm SWT 1 ms Tnit dBm
30
20
10
0
-10
-2Z20
-30
-40
-50
-0
-70
Center L.2 GH=z 100 ns/

Date:

10.JUN.2014d 10:59:33
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Appendix B — Measurement Data

B2.0 Emission Bandwidth — 26 dB bandwidth — conducted

Rule Section: Informative

Test Procedure: FCC KDB 789033 D02 General UNII Test Procedures vO1 — Guidance for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII)
Devices — Part 15, Subpart E

Section C.1 — Emission Bandwidth (EBW)

Description: RBW = approximately 1% of EBW
VBW > RBW
Detector = Peak
Trace mode = max hold

Measure the maximum width of the emission between the lower and upper
frequencies that measure 26 dB below the maximum level of the in-band

emission.
Limit: Informative
Notes: 5 MHz channel bandwidth measurements were taken with Legacy OFDM 54

Mbit/s modulation at the lowest, middle, and highest channels of operation.
40 MHz channel bandwidth measurements were taken with MCS15 OFDM
modulation. The EUT was set to transmit continuously with 100% duty cycle.
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Test Date:

Company:

EUT:
Test:
Operator:

Comment:

Channel 0:

05-20-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain
Emission Bandwidth (26 dB) - Conducted

Craig B
RBW =50 kHz VBW =200 kHz
Low Channel: Transmit = 5.160 GHz 5 MHz BW

Output power setting: 18

26 dB Emission Bandwidth = 4.75 MHz

> Max/Ref Lvl Marker 1 [Tl ndp] REBW 50 kH=z RF ALt 30 dB

35 dBm ndb Z6.00 dB VBW 200 kHz

15 dBm BW 4.749495900 MHz SWT 7.5 ms Unit dBm

20

10

-10

-20

-30

-40

-50

-60

Center 5.16045 GHz 750 kHz/ Span 7.5 MH=z

Date:

Z0.MAY.2014 09:27:56



Test Date:

Company:

EUT:
Test:
Operator:

Comment:

Channel 0:

05-20-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain
Emission Bandwidth (26 dB) - Conducted

Craig B
RBW =50 kHz VBW =200 kHz
Mid Channel: Transmit = 5.200 GHz 5 MHz BW

Output power setting: 18

26 dB Emission Bandwidth = 4.75 MHz

> Max/Ref Lvl Marker 1 [Tl ndp] REBW 50 kH=z RF ALt 30 dB

35 dBm ndb Z6.00 dB VBW 200 kHz

15 dBm BW 4.749495900 MHz SWT 7.5 ms Unit dBm

20

10

-10

-20

-30

-40

-50

-60

Center 5.200475 GH=z 750 kHz/ Span 7.5 MH=z

Date:

20.MAY.2014 09:18:00



Test Date:

Company:

EUT:
Test:
Operator:

Comment:

Channel 0:

05-19-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain
Emission Bandwidth (26 dB) - Conducted

Craig B
RBW =50 kHz VBW =200 kHz
High Channel: Transmit = 5.245 GHz 5 MHz BW

Output power setting: 18

26 dB Emission Bandwidth = 4.82 MHz

> Max/Ref Lvl Marker 1 [Tl ndp] REBW 50 kH=z RF ALt 30 dB

35 dBm ndb Z6.00 dB VBW 200 kHz

15 dBm BW 4.82464930 MHz SWT 7.5 ms Unit dBm

20

10

-10

-20

-30

/ﬂﬁ/

s

-40

-50

-60

Center L.245L GH=z 750 kHz/ Span 7.5 MH=z

Date:

19.MAY.2014 14:21:43



Test Date:

Company:

EUT:
Test:
Operator:

Comment:

Channel 0:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain
Emission Bandwidth (26 dB) - Conducted

Craig B
RBW =500 kHz VBW =2 MHz
Low Channel: Transmit = 5.190 GHz 40 MHz BW

Output power setting: 14.5

26 dB Emission Bandwidth = 44.61 MHz

> Max/Ref Lvl Marker 1 [Tl ndp] REBW SO0 kH=z RF ALt 20 dB

30 dBm ndb Z6.00 dB VBW Z MHz

10 dBm BW 44.60921844 MH=z SWT 105 ms Unit dBm

30

20

10

=10

-Z0

-30

-40

-0

-60

=70

Center 5.19 GHz 6 MHzZ/ Span 60 MH=z

Date:

10.JUN.2014 11:03:36



Test Date:

Company:

EUT:
Test:
Operator:

Comment:

Channel 0:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain
Emission Bandwidth (26 dB) - Conducted

Craig B
RBW =500 kHz VBW =2 MHz
Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 17.5

26 dB Emission Bandwidth = 45.81 MHz

> Max/Ref Lvl Marker 1 [Tl ndpB] REBW SO0 kH=z RF Att 20 dB
30 dBm ndB Z2&.00 4B BW 2 MH=z
10 dBm BW 45.81162325 MH=z SWT 105 m=s Unit ABm
30
20
1
w0 J &

=10

-Z0

%{\
g

-30

-40

-0

-60

=70

Center L.2 GHz 6 MHzZ/ Span 60 MH=z

Date:

10.JUN.2014 11:10:25



Test Date:

Company:

EUT:
Test:
Operator:

Comment:

Channel 0:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain
Emission Bandwidth (26 dB) - Conducted

Craig B
RBW =500 kHz VBW =2 MHz
High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 18

26 dB Emission Bandwidth = 45.09 MHz

> Max/Ref Lvl Marker 1 [Tl ndpB] REBW SO0 kH=z RF Att 20 dB
30 dBm ndpb Z&.00 dB VBW 2 MHz
10 dBm B 45.09018036 MH=z SWT 105 m= Unit dBm
30
20
1
o M

=10

-Z0

-30

-40

-0

-60

=70

Center 5.23 GHz 6 MHzZ/ Span 60 MH=z

Date:

10.JUN.2014 11:13:06




5 Company: Cambium Networks
DI s A Model Tested: C058900P112A

ELECTRONIC SYSTEMS, INC. Report Number: 120126

166 South Carter, Genoa City, W1 53128 DLS Project: 6619

Appendix B — Measurement Data

B3.0 99 Percent Occupied Bandwidth

Rule Section:

Test Procedure:

Description:

Limit:

Notes:

Informative

FCC KDB 789033 D02 General UNII Test Procedures vO1 — Guidance for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII)
Devices — Part 15, Subpart E

Section D — 99 Percent Occupied Bandwidth

SPAN = 1.5 to 5 times the OBW
RBW = 1% to 5% of OBW
VBW >3 x RBW

Detector = Peak

Trace mode = max hold

Measure the width of the emission using the 99% power bandwidth function of
the spectrum analyzer

Informative

5 MHz channel bandwidth measurements were taken with Legacy OFDM 54
Mbit/s modulation at the lowest, middle, and highest channels of operation.
40 MHz channel bandwidth measurements were taken with MCS15 OFDM
modulation. The EUT was set to transmit continuously with 100% duty cycle.
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Test Date:
Company:
EUT:
Test:
Operator:

Comment:

Channel 0:

05-20-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain
99% Occupied Bandwidth - Conducted

Craig B

RBW =50 kHz VBW =200 kHz

Low Channel: Transmit = 5.160 GHz 5 MHz BW

Output power setting: 18

99% Power Bandwidth = 4.15 MHz

y Max/Ref Lvl Marker 1 [T1] RBW 50 kHz RF ALt 30 dB

35 dBm 5.26 dBm VBW 200 kHz
15 &Bm 5.16200561 GHz SWT 7.5 ms Unit dBm

a5,

. Yi1|[T1] 85.26 dBrn
5.16200561 GHz
OPH 4.14829659 MHz
20 ey g R e
5.15844349 GHz
1o YTr [T1] —-0.97 deq
5.16259178 GHz

-10

-2Z0

-30

-40

-50

-60

Center H.16045 GH=z 750 kHz/

Date:

ZO.MAY.2014 09:26:25

Span 7.5 MH=z



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

Channel 0:

05-20-2014

Cambium Networks
ePMP 5.1 AP UNII
99% Occupied Bandwidth - Conducted

Craig B

RBW =50 kHz

Mid Channel: Transmit = 5.200 GHz

with 2 dBi antenna gain

VBW =200 kHz

Output power setting: 18

5 MHz BW

99% Power Bandwidth = 4.15 MHz

y Max/Ref Lvl Marker 1 [T1] RBW 50 kHz RF ALt 30 dB
35 dBm 8.39 dBm VBW 200 kHz

15 dBm 5.20189534 GHz SWT 7.5 ms Unit dBm
a5,

. Yi1|[T1] %.39 dBr

.20189534 GHz

OFH L14829659 MHz

z0 et rpa ey

.19843843 GHz

1o YEr [T1] 1.95 deq

M .20258672 GHz

T%M W«%z

0
-10
-20
-30
-40
-50
-50
—E5

Center H.200475 GHz 750 kHz/ Span 7.5 MH=z

Date:

Z0.MAY.2014

09:19:48



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

Channel 0:

05-19-2014

Cambium Networks
ePMP 5.1 AP UNII
99% Occupied Bandwidth - Conducted

Craig B

RBW =50 kHz
High Channel: Transmit = 5.245 GHz
Output power setting: 18

with 2 dBi antenna gain

VBW =200 kHz

5 MHz BW

99% Power Bandwidth = 4.15 MHz

y Max/Ref Lvl Marker 1 [T1] RBW 50 kHz RF ALt 30 dB
35 dBm 5.99 dBm VBW 200 kHz

15 dBm 5.24628908 GHz SWT 7.5 ms Unit dBm
a5,

. Yi1|[T1] 85.9% dBn

5.24628908 GHz

OFH 4.14529659 MHz

20 ey g £ 18Py

5.24344840 GHz

1o YTr [T1] 1.02 Jdeq

M 5.24759669 GHz

?ﬁ%MWVA %Wﬂwﬁﬁf

0
-10
-20
-30
-40
-50
-50
—E5

Center H.2455 GH=z 750 kHz/ Span 7.5 MH=z

Date:

19.MAY.2014

14:52:11



Test Date: 06-10-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 2 dBi antenna gain
Test: 99% Occupied Bandwidth - Conducted

Operator: Craig B
Comment: RBW =500 kHz VBW =2 MHz
Low Channel: Transmit = 5.190 GHz 40 MHz BW

Output power setting: 14.5
Channel 0:

99% Power Bandwidth = 36.55 MHz

y Max/Ref Lvl Marker 1 [T1] REW 500 kHz RF ALt 20 dB
30 dBm 5.08 dBm VBW 2 MHz

10 dBm 5.19955912 GHz SWT 105 ms Unit dBm
30

Yi1|[T1] 85.08 dBr

5.19955912 GHz

z0 ory I6.55310621 MEz

Y71 [T1] ~1.41 deBr

10 5.17178357 GHz

Mw\g;: [T1] ~4.77 dEu

, ] s 20833667 GEz
-10
-20
-30
40
-50
-0
-T0

Center 5.19 GHz & MHzZ/ Span 60 MH=

Date: 10.JUN.2014 11:16:39



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

Channel 0:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain
99% Occupied Bandwidth - Conducted

Craig B
RBW =500 kHz VBW =2 MHz
Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 17.5

99% Power Bandwidth = 36.55 MHz

y Max/Ref Lvl Marker 1 [T1] REW 500 kHz RF ALt 20 dB
30 dBm 8.72 dBm VBW 2 MHz

10 dBm 5.20943885 GHz SWT 105 ms Unit dBm
30

Yi1|[T1] g.72 dBr

5.20943888 GHz

z0 ory I6.55310621 MEz

Y71 [T1] Z.46 dBr

10 W 5.18179357 GHz

TW (%%12 4.58 dBn

7 ?;.21833667 GHz
0
-10
-20
-30
40
-50
-0
-T0

Center L.2 GH=z & MHzZ/ Span 60 MH=

Date:

10.JUN.2014 11:15:18



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

Channel 0:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain
99% Occupied Bandwidth - Conducted

Craig B
RBW =500 kHz VBW =2 MHz
High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 18

99% Power Bandwidth = 36.67 MHz

y Max/Ref Lvl Marker 1 [T1] REW 500 kHz RF ALt 20 dB
30 <Bm 9.40 dBm VBW 2 MHz
10 dBm 5.22008016 GHz SWT 105 ms Unit dBm
30
Yi1|[T1] 9.40 dBr
5.22008016 GHz
z0 ory 36.67334669 MEz
Y71 [T1] 1.98 dBd
10 + 5.211646333 GHz
WW I A6 2 el N 4.46 dBd
T
?é %.24833667 GHz
0
-10
-20
-30
40
-50
-0
-T0
Center L.23 GHz & MHzZ/ Span 60 MH=

Date:

10.JUN.2014 11:14:33



5 Company: Cambium Networks
DI s A Model Tested: C058900P112A

ELECTRONIC SYSTEMS, INC. Report Number: 120126

166 South Carter, Genoa City, W1 53128 DLS Project: 6619

Appendix B — Measurement Data

B4.0 Maximum Conducted Output Power

Rule Section:

Test Procedure:

Description:

Limit:

Results:

Notes:

Section 15.407(a)(1)

FCC KDB 789033 D02 General UNII Test Procedures vO1 — Guidance for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII)
Devices — Part 15, Subpart E

Section E(3)(a) Method PM (Measurement using an RF average power meter):
Measurements performed using a wideband RF power meter with a
thermocouple detector

Measure the average power of the transmitter

Add 10 log (1/x), where x is the duty cycle, to the measured power

Add 10 log(N), where N is the number of outputs, for MIMO operation
(according to FCC KDB 662911)

IW (30 dBm) conducted

Limit shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi

For fixed point-to-point access points: Limit shall be reduced by the amount in
dB that the directional gain of the antenna exceeds 23 dBi

Passed

5 MHz channel bandwidth measurements were taken with Legacy OFDM 54
Mbit/s modulation at the lowest, middle, and highest channels of operation.
40 MHz channel bandwidth measurements were taken with MCS15 OFDM
modulation. The EUT was set to transmit continuously with 100% duty cycle.

Peak detector output power measurements were also recorded and included in this
test report as requested by Cambium Networks.
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

Low Channel: Transmit = 5.160 GHz 5 MHz BW
Output power setting: 18

Ch 0:

Maximum conducted output power = 17.47dBm + 3 dB (MIMO)
=20.47 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 5 MHz BW

Output power setting: 18

Ch 0:

Maximum conducted output power = 18.48 dBm + 3 dB (MIMO)
=21.48 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 18

Ch 0:

Maximum conducted output power = 18.46 dBm + 3 dB (MIMO)
=21.46 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

Low Channel: Transmit = 5.160 GHz 5 MHz BW
Output power setting: 15

Ch 0:

Maximum conducted output power = 14.47 dBm + 3 dB (MIMO)
=17.47 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 5 MHz BW

Output power setting: 15

Ch 0:

Maximum conducted output power = 15.48 dBm + 3 dB (MIMO)
=18.48 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 15

Ch 0:

Maximum conducted output power = 15.48 dBm + 3 dB (MIMO)
=18.48 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

Low Channel: Transmit = 5.160 GHz 5 MHz BW
Output power setting: 7

Ch 0:

Maximum conducted output power = 5.99 dBm + 3 dB (MIMO)
=8.99 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

Mid Channel: Transmit = 5.200 GHz 5 MHz BW

Output power setting: 6

Ch 0:

Maximum conducted output power = 6.55 dBm + 3 dB (MIMO)
=9.55dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 11

Ch 0:

Maximum conducted output power = 11.97 dBm + 3 dB (MIMO)
=14.97 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

Low Channel: Transmit = 5.170 GHz 5 MHz BW

Output power setting: 0

Ch 0:

Maximum conducted output power = -0.65 dBm + 3 dB (MIMO)
=2.35dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 5 MHz BW

Output power setting: 0

Ch 0:

Maximum conducted output power = 0.38 dBm + 3 dB (MIMO)
=3.38 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW

Output power setting: 7

Ch 0:

Maximum conducted output power = 7.93 dBm + 3 dB (MIMO)
=10.93 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-7) =23 dBm

Low Channel: Transmit = 5.170 GHz 5 MHz BW
Output power setting: 4 — 10 dB external atten. = -6
Ch 0:

Maximum conducted output power = -6.27 dBm + 3 dB (MIMO)
=-3.27 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-7) =23 dBm

Mid Channel: Transmit = 5.200 GHz 5 MHz BW
Output power setting: 4 — 10 dB external atten. = -6
Ch 0:

Maximum conducted output power = -5.40 dBm + 3 dB (MIMO)
=-2.40 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-7) =23 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 9 — 10 dB external atten. = -1
Ch 0:

Maximum conducted output power = -0.44 dBm + 3 dB (MIMO)
=2.56 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW

Output power setting: 14.5

Ch 0:

Maximum conducted output power = 15.64 dBm + 3 dB (MIMO)
=18.64 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 16

Ch 0:

Maximum conducted output power = 17.95 dBm + 3 dB (MIMO)
=20.95 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 16

Ch 0:

Maximum conducted output power = 17.98 dBm + 3 dB (MIMO)
=20.98 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW

Output power setting: 14.0

Ch 0:

Maximum conducted output power = 15.24 dBm + 3 dB (MIMO)
=18.24 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 16

Ch 0:

Maximum conducted output power = 17.97 dBm + 3 dB (MIMO)
=20.97 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 16

Ch 0:

Maximum conducted output power = 17.99 dBm + 3 dB (MIMO)
=20.99 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-09-2014

Cambium Networks

ePMP 5.1 AP UNII  with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW

Output power setting: 8.0

Ch 0:

Maximum conducted output power = 9.45 dBm + 3 dB (MIMO)
=12.45 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-09-2014

Cambium Networks

ePMP 5.1 AP UNII  with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 12.0

Ch 0:

Maximum conducted output power = 14.20 dBm + 3 dB (MIMO)
=17.20 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-09-2014

Cambium Networks

ePMP 5.1 AP UNII  with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 14.5

Ch 0:

Maximum conducted output power = 16.71 dBm + 3 dB (MIMO)
=19.71 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW

Output power setting: 2.0 Ch 0:

Maximum conducted output power = 3.31 dBm + 3 dB (MIMO)
=6.31 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 4.5 Ch 0:

Maximum conducted output power = 6.42 dBm + 3 dB (MIMO)
=9.42 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 4.5 Ch 0:

Maximum conducted output power = 6.77 dBm + 3 dB (MIMO)
=9.77 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-23) =23 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW
Output power setting: 2.5 — 10 dB external atten. = -7.5
Ch 0:

Maximum conducted output power = -6.46 dBm + 3 dB (MIMO)
=-3.46 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-23) =23 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW
Output power setting: 8.5 — 10 dB external atten. = -1.5
Ch O:

Maximum conducted output power = 0.22 dBm + 3 dB (MIMO)
=3.22 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-23) =23 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW
Output power setting: 9 — 10 dB external atten. = -1
Ch 0:

Maximum conducted output power = 1.24 dBm + 3 dB (MIMO)
=4.24 dBm



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

Low Channel: Transmit = 5.160 GHz 5 MHz BW
Output power setting: 18

Ch 0:

Maximum conducted output power = 24.92 dBm + 3 dB (MIMO)
=27.92 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 5 MHz BW

Output power setting: 18

Ch 0:

Maximum conducted output power = 24.90 dBm + 3 dB (MIMO)
=27.90 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 18

Ch 0:

Maximum conducted output power = 24.90 dBm + 3 dB (MIMO)
=27.90 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

Low Channel: Transmit = 5.160 GHz 5 MHz BW
Output power setting: 15

Ch 0:

Maximum conducted output power = 24.74 dBm + 3 dB (MIMO)
=27.74 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 5 MHz BW

Output power setting: 15

Ch 0:

Maximum conducted output power = 24.89 dBm + 3 dB (MIMO)
=27.89 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 15

Ch 0:

Maximum conducted output power = 24.92 dBm + 3 dB (MIMO)
=27.92 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

Low Channel: Transmit = 5.160 GHz 5 MHz BW
Output power setting: 7

Ch 0:

Maximum conducted output power = 16.48 dBm + 3 dB (MIMO)
=19.48 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

Mid Channel: Transmit = 5.200 GHz 5 MHz BW

Output power setting: 6

Ch 0:

Maximum conducted output power = 16.70 dBm + 3 dB (MIMO)
=19.70 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 11

Ch 0:

Maximum conducted output power = 22.21 dBm + 3 dB (MIMO)
=25.21 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 8.5

Ch 0:

Maximum conducted output power = 16.90 dBm + 3 dB (MIMO)
=19.90 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

Low Channel: Transmit = 5.170 GHz 5 MHz BW

Output power setting: 0

Ch 0:

Maximum conducted output power = 9.86 dBm + 3 dB (MIMO)
=12.86 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 5 MHz BW

Output power setting: 0

Ch 0:

Maximum conducted output power = 10.96 dBm + 3 dB (MIMO)
=13.96 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW

Output power setting: 7

Ch 0:

Maximum conducted output power = 17.89 dBm + 3 dB (MIMO)
=20.89 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-7) =23 dBm

Low Channel: Transmit = 5.170 GHz 5 MHz BW
Output power setting: 4 — 10 dB external atten. = -6
Ch 0:

Maximum conducted output power = 3.73 dBm + 3 dB (MIMO)
=6.73 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-7) =23 dBm

Mid Channel: Transmit = 5.200 GHz 5 MHz BW
Output power setting: 4 — 10 dB external atten. = -6
Ch 0:

Maximum conducted output power = 4.32 dBm + 3 dB (MIMO)
=7.32 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 AP UNII  with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-7) =23 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 9 — 10 dB external atten. = -1
Ch 0:

Maximum conducted output power = 10.07 dBm + 3 dB (MIMO)
=13.07 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW

Output power setting: 14.5

Ch 0:

Maximum conducted output power = 26.35 dBm + 3 dB (MIMO)
=29.35 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW

Output power setting: 4.5

Ch 0:

Maximum conducted output power = 15.56 dBm + 3 dB (MIMO)
=18.56 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 16

Ch 0:

Maximum conducted output power = 27.90 dBm + 3 dB (MIMO)
=30.90 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 4.5

Ch 0:

Maximum conducted output power = 15.31 dBm + 3 dB (MIMO)
=18.31 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 16

Ch 0:

Maximum conducted output power = 27.74 dBm + 3 dB (MIMO)
=30.74 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 4.5

Ch 0:

Maximum conducted output power = 15.98 dBm + 3 dB (MIMO)
=18.98 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW

Output power setting: 14

Ch 0:

Maximum conducted output power = 26.06 dBm + 3 dB (MIMO)
=29.06 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW

Output power setting: 3

Ch 0:

Maximum conducted output power = 14.20 dBm + 3 dB (MIMO)
=17.20 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 16

Ch 0:

Maximum conducted output power = 28.20 dBm + 3 dB (MIMO)
=31.20 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 3.5

Ch 0:

Maximum conducted output power = 14.41 dBm + 3 dB (MIMO)
=17.41 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 16

Ch 0:

Maximum conducted output power = 28.30 dBm + 3 dB (MIMO)
=31.30 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 3.5

Ch 0:

Maximum conducted output power = 14.80 dBm + 3 dB (MIMO)
=17.80 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW

Output power setting: 8.0

Ch 0:

Maximum conducted output power = 19.07 dBm + 3 dB (MIMO)
=22.07 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW

Output power setting: 6.0

Ch 0:

Maximum conducted output power = 16.43 dBm + 3 dB (MIMO)
=19.43 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 12

Ch 0:

Maximum conducted output power = 24.74 dBm + 3 dB (MIMO)
=27.74 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 5.5

Ch 0:

Maximum conducted output power = 16.77 dBm + 3 dB (MIMO)
=19.77 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 14.5

Ch 0:

Maximum conducted output power = 26.71 dBm + 3 dB (MIMO)
=29.71 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 5.0

Ch 0:

Maximum conducted output power = 16.97 dBm + 3 dB (MIMO)
=19.97 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW

Output power setting: 2.0

Ch 0:

Maximum conducted output power = 13.04 dBm + 3 dB (MIMO)
=16.04 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 4.5

Ch 0:

Maximum conducted output power = 17.11 dBm + 3 dB (MIMO)
=20.11 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 4.5

Ch 0:

Maximum conducted output power = 16.77 dBm + 3 dB (MIMO)
=19.77 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-23) =23 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW
Output power setting: 2.5 — 10 dB external atten. = -7.5
Ch 0:

Maximum conducted output power = 3.29 dBm + 3 dB (MIMO)
=6.29 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-23) =23 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW
Output power setting: 8.5 — 10 dB external atten. = -1.5
Ch O:

Maximum conducted output power = 9.66 dBm + 3 dB (MIMO)
=12.66 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-23) =23 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW
Output power setting: 9.0 — 10 dB external atten. =-1.0
Ch 0:

Maximum conducted output power = 11.21 dBm + 3 dB (MIMO)
=14.21 dBm
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5 Company: Cambium Networks
DI s A Model Tested: C058900P112A

ELECTRONIC SYSTEMS, INC. Report Number: 120126

166 South Carter, Genoa City, W1 53128 DLS Project: 6619

Appendix B — Measurement Data

B5.0 Maximum Power Spectral Density (PSD)- Conducted

Rule Section:

Test Procedure:

Description:

Limit:

Results:

Notes:

Section 15.407(a)(1)

FCC KDB 789033 D02 General UNII Test Procedures vO1 — Guidance for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII)
Devices — Part 15, Subpart E

Section F — Maximum power spectral density (PSD)
Using method E(2)(b) SA-1 for power spectrum

SPAN: set to encompass entire emission bandwidth
RBW =1 MHz

VBW >3 MHz

Number of points > 2 x Span/RBW

Sweep time: auto

Detector = RMS

Sweep: trace average 200 sweeps in RMS mode
Use peak search to find the peak of the spectrum

17 dBm in any 1 MHz band

Limit shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi

For fixed point-to-point access points: Limit shall be reduced by the amount in
dB that the directional gain of the antenna exceeds 23 dBi

Passed

5 MHz channel bandwidth measurements were taken with Legacy OFDM 54
Mbit/s modulation at the lowest, middle, and highest channels of operation.
40 MHz channel bandwidth measurements were taken with MCS15 OFDM
modulation. The EUT was set to transmit continuously with 100% duty cycle.
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Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII with 2 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B
Comment: FCC UNII operating under 15.407(a)(1)

F) PSD

Limit:[15.407(a)(1)(1)]: 17 — 3(MIMO) = 14 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Low Channel: Transmit = 5.160 GHz 5 MHz BW

Output power setting: 18 Channel 0

PSD =7.55 dBm/MHz

s, Max/Ref Lvl Marker 1 [T1] REW 1 MHE=Z= RF ALt 30 dB
35 dBm 7.55 dBm BW 3 MH=z
15 dBm 5.16143707 GH=z SWT 5 oms Unit dBr
31:
30
20
10 .
I b A
0
-10
—-20
-30
—40
-50
-60
— 5 5
Center 5.1604 GH=z 500 kH=z/ Span 5 MH=

Date: 19.MAY.2014 15::24:42



Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII with 2 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B
Comment: FCC UNII operating under 15.407(a)(1)

F) PSD

Limit:[15.407(a)(1)(1)]: 17 — 3(MIMO) = 14 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Mid Channel: Transmit = 5.200 GHz 5 MHz BW

Output power setting: 18 Channel 0

PSD = 8.83 dBm/MHz

s, Max/Ref Lvl Marker 1 [T1] REW 1 MHE=Z= RF ALt 30 dB
35 dBm 2.83 dBm BW 3 MH=z
15 dBm 5.15952317 GH=z SWT 5 oms Unit dBr
31:
30
20
1
10 m =
0
-10
—-20
-30
—40
-50
-60
_&5
Center 5.2005 GH=z 500 kH=z/ Span 5 MH=

Date: 19.MAY.2014 15:21:4¢




Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII with 2 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B
Comment: FCC UNII operating under 15.407(a)(1)

F) PSD

Limit:[15.407(a)(1)(1)]: 17 — 3(MIMO) = 14 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
High Channel: Transmit = 5.245 GHz 5 MHz BW

Output power setting: 18 Channel 0

PSD = 8.69 dBm/MHz

s, Max/Ref Lvl Marker 1 [T1] REW 1 MHE=Z= RF ALt 30 dB
35 dBm 2.69 dBm BW 3 MH=z
15 dBm L.24654709 GH=z SWT 5 oms Unit dBr
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Date: 19.MAY.2014 14:59:09



Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 16 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B
Comment: FCC UNII operating under 15.407(a)(1)

F) PSD

Limit:[15.407(a)(1)(1)]: 17 — 3 (MIMO) — 10 (amount greater than 6)
=4 dBm/MHz

RBW =1 MHz VBW =3 MHz

Detector = RMS Trace = AVG

Sweep Time = Auto Sweep counts =200

Low Channel: Transmit = 5.160 GHz 5 MHz BW

Output power setting: 7 Channel 0

PSD =-2.55 dBm/MHz

,, Max/Ref Lvl Marker 1 [T1] REW 1 MHE=Z= RF ALt 20 dB
25 dBm -2.55 dBm BW 3 MH=z
5 dBm 5.15942317 GH=z SWT 5 oms Unit dBr
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Center 5.1604 GH=z 500 kH=z/ Span 5 MH=

Date: 19.MAY.2014 15:33:03



Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 16 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B

Comment: FCC UNII operating under 15.407(a)(1)

F) PSD
Limit:[15.407(a)(1)(1)]: 17 — 3 (MIMO) — 10 (amount greater than 6)
=4 dBm/MHz
RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Mid Channel: Transmit = 5.200 GHz 5 MHz BW
Output power setting: 6 Channel 0
PSD =-2.01 dBm/MHz
, Max/Ref Lvl Marker 1 [T1] RBW 1 MHE=Z RF ALt 20 dB
25 dBm -2.01 dBm VEW 3 MEz
5 dBm 5.20155701 GHz SWT 5 ms Unit dBm
2 [=4
20
10
0 N
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—-40
—-50
-60
70
_75
Center 5.20055 GH= 500 kH=z/ Span 5 MH=

Date: 19.MAY.2014 15:35:57



Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 16 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B

Comment: FCC UNII operating under 15.407(a)(1)

F) PSD
Limit:[15.407(a)(1)(1)]: 17 — 3 (MIMO) — 10 (amount greater than 6)
=4 dBm/MHz
RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 11 Channel 0
PSD =2.70 dBm/MHz
, Max/Ref Lvl Marker 1 [T1] RBW 1 MHE=Z RF ALt 20 dB
25 dBm 2.70 <SEm VEBW 3 MEZ
5 dBm 5.24451303 GHz SWT 5 ms Unit dBm
2 [=4
20
10
+
o]
-10
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—-30
—-40
—-50
-60
70
_75
Center 5.245L5 GH=z 500 kH=z/ Span 5 MH=

Date: 19.MAY.2014 15:39:11



Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 23 dBi antenna gain (Point-to-Point)
Test: Peak Power Spectral Density - Conducted

Operator: Craig B

Comment: FCC UNII operating under 15.407(a)(1)

F) PSD
Limit:[15.407(a)(1)(1)]: 17 — 3 (MIMO) = 14 dBm/MHz
RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Low Channel: Transmit = 5.170 GHz 5 MHz BW
Output power setting: 0 Channel 0
PSD =-10.31 dBm/MHz
S Max/Ref Lvl Marker 1 [T1] EBW 1 MH=z RF Attt 10 dB
15 dBm -10.31 dBm BW 3 MH=zZ
-5 dBm 5.17166733 GH=z SWT 5 ms Unit dBm
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Center 5.1705 GHz 500 kH=z/ Span 5 MH=z

Date: 19.MAaY. 2014 15:52:05



Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 23 dBi antenna gain (Point-to-Point)
Test: Peak Power Spectral Density - Conducted

Operator: Craig B

Comment: FCC UNII operating under 15.407(a)(1)

F) PSD

Limit:[15.407(a)(1)(i)]: 17 — 3 (MIMO) = 14 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Mid Channel: Transmit = 5.200 GHz 5 MHz BW
Output power setting: 0 Channel 0
PSD =-8.97 dBm/MHz
S Max/Ref Lvl Marker 1 [T1] EBW 1 MH=z RF Attt 10 dB
15 dBm -8.97 dBm BW 3 MH=zZ
-5 dBm 5.19955321 GH= SWT 5 ms Unit dBm
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_&5
Center 5.20045 GHz 500 kH=z/ Span 5 MH=z

Date: 19.MAaY. 2014 15:47:57



Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 23 dBi antenna gain (Point-to-Point)
Test: Peak Power Spectral Density - Conducted

Operator: Craig B

Comment: FCC UNII operating under 15.407(a)(1)

F) PSD
Limit:[15.407(a)(1)(1)]: 17 — 3 (MIMO) = 14 dBm/MHz
RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 7 Channel 0
PSD =-1.56 dBm/MHz
sy, Max/Ref Lvl Marker 1 [T1] EBW 1 MH=z RF Attt 20 dB
25 dBm -1.56 dBm VBW 3 MH=z
5 dBm 5.24653707 GH=z SWT 5 ms Unit dBm
e
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0 :
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Center 5.2455 GHz 500 kH=z/ Span 5 MH=z

Date: 19.MAaY. 2014 15:45:41



Test Date: 06-10-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII with 2 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B

Comment: FCC UNII operating under 15.407(a)(1)

F) PSD

Limit:[15.407(a)(1)(D)]: 17 — 3(MIMO) = 14 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Low Channel: Transmit = 5.190 GHz 40 MHz BW
Output power setting: 14.5 Channel 0
PSD =-1.49 dBm/MHz
y, Max/Ref Lvl Marker 1 [T1] RBW 1 MHE=Z RF ALt 20 dB
25 dBm -1.49 dBm VEBW 3 MEZ
5 dBm 5.20174349 GH=z SWT 5 ms Unit dBm
2 [=4
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Date: 10.JUN.2014 10:14:53



Test Date: 06-10-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII with 2 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B

Comment: FCC UNII operating under 15.407(a)(1)

F) PSD
Limit:[15.407(a)(1)(1)]: 17 — 3(MIMO) = 14 dBm/MHz
RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Mid Channel: Transmit = 5.200 GHz 40 MHz BW
Output power setting: 17.5 Channel 0
PSD =1.06 dBm/MHz
y, Max/Ref Lvl Marker 1 [T1] RBW 1 MHE=Z RF ALt 20 dB
25 dBm 1.06 &Bm VEBW 3 MEZ
5 dBm 5.21254509 GH=z SWT 5 ms Unit dBm
2 [=4
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Center 5.2 GH=z 4 MH=z/ Span 40 MH=z

Date: 10.JUN.2014 10:=17:44



Test Date: 06-09-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 2 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B

Comment: FCC UNII operating under 15.407(a)(1)

F) PSD
Limit:[15.407(a)(1)(1)]: 17 — 3(MIMO) = 14 dBm/MHz
RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
High Channel: Transmit = 5.230 GHz 40 MHz BW
Output power setting: 18 Channel 0
PSD = 0.60 dBm/MHz
y, Max/Ref Lvl Marker 1 [T1] RBW 1 MHE=Z RF ALt 20 dB
25 dBm 0.60 dEm VBW 3 MHEz
5 dBm 5.24006012 GHz SWT 5 ms Unit dBm
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Test Date: 06-09-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 16 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B

Comment: FCC UNII operating under 15.407(a)(1)

F) PSD
Limit:[15.407(a)(1)(1)]: 17 — 3 (MIMO) — 10 (amount greater than 6)
=4 dBm/MHz
RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Low Channel: Transmit = 5.190 GHz 40 MHz BW
Output power setting: 8.0 Channel 0
PSD =-9.03 dBm/MHz
, Max/Ref Lvl Marker 1 [T1] RBW 1 MHE=Z RF ALt 20 dB
20 &Bm -9.02 dBm VEBW 3 MEZ
10 dBm L.20054108 GH=z SWT 5 ms Unit dBm
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Test Date: 06-09-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 16 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B
Comment: FCC UNII operating under 15.407(a)(1)

F) PSD
Limit:[15.407(a)(1)(1)]: 17 — 3 (MIMO) — 10 (amount greater than 6)
=4 dBm/MHz
RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Mid Channel: Transmit = 5.200 GHz 40 MHz BW
Output power setting: 12.0 Channel 0
PSD =-4.39 dBm/MHz
, Max/Ref Lvl Marker 1 [T1] RBW 1 MHE=Z RF ALt 20 dB
20 dBm -4.39 dBm VEW 3 MEz
10 dBm 5.21086172 GHz SWT 5 ms Unit dBm
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o o .
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Center 5.2 GH=z 4 MH=z/ Span 40 MH=z

Date: 9.JUN.2014 153:49:29



Test Date: 06-09-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 16 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B

Comment: FCC UNII operating under 15.407(a)(1)

F) PSD
Limit:[15.407(a)(1)(1)]: 17 — 3 (MIMO) — 10 (amount greater than 6)
=4 dBm/MHz
RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
High Channel: Transmit = 5.230 GHz 40 MHz BW
Output power setting: 14.5 Channel 0
PSD =-2.95 dBm/MHz
, Max/Ref Lvl Marker 1 [T1] RBW 1 MHE=Z RF ALt 20 dB
20 dBm -2.95 dBm VBW 3 MEz
10 dBm 5.24102204 GHz SWT 5 ms Unit dBm
20
10
© 1
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Center 5.23 GH=z 4 MH=z/ Span 40 MH=z

Date: 9.JUN.2014 153:31:49



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 23 dBi antenna gain (Point-to-Point)
Peak Power Spectral Density - Conducted

Craig B

FCC UNII operating under 15.407(a)(1)

F) PSD

Limit:[15.407(a)(1)(1)]: 17 — 3 (MIMO) = 14 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Low Channel: Transmit = 5.190 GHz 40 MHz BW
Output power setting: 2.0 Channel 0

PSD =-15.53 dBm/MHz

sy, Max/Ref Lvl Marker 1 [T1] EBW 1 MH=z RF Attt 20 dB
10 dBm -15.53 dBm WBW 3 MH=z
-10 dBm 5.20158317 GH=z SWT 5 ms Unit dBm
10
0
-10
1
o ] .
-20
- 30
—-40
-50
-60
-70
-B80
-40
Center 5.19 GHz 4 MHz/ Span 40 MHz

Date:

10.JUN.2014 10:33:24



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 23 dBi antenna gain (Point-to-Point)
Peak Power Spectral Density - Conducted

Craig B

FCC UNII operating under 15.407(a)(1)

F) PSD

Limit:[15.407(a)(1)(i)]: 17 — 3 (MIMO) = 14 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Mid Channel: Transmit = 5.200 GHz 40 MHz BW
Output power setting: 4.5

Channel 0

PSD =-12.30 dBm/MHz

,, Max/Ref Lvl Marker 1 [T1] REW 1 MHE=Z= RF ALt 20 dB
10 dBm -12.30 dBm BW 3 MH=z

-10 dBm L.21070140 GH=z SWT 5 oms Unit dBr
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-70
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-50

Center 5.2 GH=z 4 MH=z/ Span 40 MH=z

Date:

10.JUN.2014 10:36:47



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks

ePMP 5.1 AP UNII  with 23 dBi antenna gain (Point-to-Point)
Peak Power Spectral Density - Conducted

Craig B

FCC UNII operating under 15.407(a)(1)

F) PSD

Limit:[15.407(a)(1)(i)]: 17 — 3 (MIMO) = 14 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
High Channel: Transmit = 5.230 GHz 40 MHz BW
Output power setting: 4.5

Channel 0

PSD =-12.22 dBm/MHz

,, Max/Ref Lvl Marker 1 [T1] REW 1 MHE=Z= RF ALt 20 dB
10 dBm -12.22 dBm BW 3 MH=z
-10 dBm L.24070140 GH=z SWT 5 oms Unit dBr
10
0
_ 1
10 1 v
—-20
- 30
—40
-50
—-&0
-70
—-80
-50
Center 5.23 GH=z 4 MH=z/ Span 40 MH=z

Date:

10.JUN.2014 10:41:49



Test Date: 06-10-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 30 dBi antenna gain (Point-to-Point)
Test: Peak Power Spectral Density - Conducted

Operator: Craig B
Comment: FCC UNII operating under 15.407(a)(1)
F) PSD
Limit: [15.407(a)(1)]: 17.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)
Operating Mode: Point-to-Point; Antenna Gain = 30 dBi
EUT Limit:[15.407(a)(1)(i)]: 17 — (30-23) — 3 (MIMO) =7 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Low Channel: Transmit = 5.190 GHz 40 MHz BW
Output power setting: 2.5 — 10 dB external atten. = -7.5

Channel 0

PSD =-25.08 dBm/MHz

Marker 1 [T1] REW 1 MHE=Z RF ALt 10 4dB
-25.08 dBm BW 3 MH=z

L.20014028 GH=z SWT 5 oms Unit dBr
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Date: 10.JUN.2014 10:46:29



Test Date: 06-10-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 30 dBi antenna gain (Point-to-Point)
Test: Peak Power Spectral Density - Conducted

Operator: Craig B
Comment: FCC UNII operating under 15.407(a)(1)
F) PSD
Limit: [15.407(a)(1)]: 17.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)
Operating Mode: Point-to-Point; Antenna Gain = 30 dBi
EUT Limit:[15.407(a)(1)(i)]: 17 — (30-23) — 3 (MIMO) =7 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Mid Channel: Transmit = 5.200 GHz 40 MHz BW
Output power setting: 8.5 — 10 dB external atten. = -1.5

Channel 0

PSD =-18.49 dBm/MHz

Marker 1 [T1] REW 1 MHE=Z RF ALt 10 4dB
-15.49 dBm BW 3 MH=z

L.21302605 GH=z SWT 5 oms Unit dBr
0
-10

1
0 ] - A
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—-40
-50
-60
=70
-B80
-50
-100

Center 5.2 GH=z 4 MH=z/ Span 40 MH=z

Date: 10.JUN.2014 10:=:459:1¢



Test Date: 06-10-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 30 dBi antenna gain (Point-to-Point)
Test: Peak Power Spectral Density - Conducted

Operator: Craig B
Comment: FCC UNII operating under 15.407(a)(1)
F) PSD
Limit: [15.407(a)(1)]: 17.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)
Operating Mode: Point-to-Point; Antenna Gain = 30 dBi
EUT Limit:[15.407(a)(1)(i)]: 17 — (30-23) — 3 (MIMO) =7 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
High Channel: Transmit = 5.230 GHz 40 MHz BW
Output power setting: 9.0 — 10 dB external atten. = -1.0

Channel 0

PSD =-17.93 dBm/MHz

Marker 1 [T1] REW 1 MHE=Z RF ALt 10 4dB
-17.53 dBm BW 3 MH=z

L.239853580 GH=z SWT 5 oms Unit dBr
0
-10
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I, AR
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=70
-B80
-50
-100

Center 5.23 GH=z 4 MH=z/ Span 40 MH=z

Date: 10.JUN.2014 10:51:43



5 Company: Cambium Networks
DI s ﬁ\ Model Tested: C058900P112A

ELECTRONIC SYSTEMS, INC. Report Number: 120126

166 South Carter, Genoa City, W1 53128 DLS Project: 6619

Appendix B — Measurement Data

B6.0 Unwanted Emission Levels — Radiated Band-Edge - (Cabinet Radiated)
(antenna ports 50-Ohm terminated)

Rule Section:

Test Procedure:

Description:

Limit:

Results:

Sections 15.407(b)(1)

FCC KDB 789033 D02 General UNII Test Procedures vO1 — Guidance for Compliance
Testing of Unlicensed National Information Infrastructure (U-NII) Devices — Part 15,
Subpart E

Section G — Unwanted emission measurement

Section G(1) — Unwanted emissions in the restricted bands

Section G(3) — General Requirements for Unwanted Emissions Measurements

Section G(5) — Procedure for Unwanted Maximum Emissions Measurements above 1000 MHz
Section G(6) — Procedure for Average Unwanted Emissions Measurements Above 1000 MHz
Section G(6)(c) — Method AD - Average Detection method

Per 789033 D02 General UNII Test Procedures v01, section G(2)(c): “an out-of-
band emission that complies with both the peak and average limits of 15.209 is not
required to satisfy the -27 dBm/MHz or -17 dBm/MHz maximum emission limit.”

Measure the band-edge emission level using the following settings:
PEAK measurements:

RBW =1 MHz

VBW >3 MHz

Detector = peak

Sweep time = auto

Trace mode = max hold
AVERAGE measurements:

RBW =1 MHz

VBW >3 MHz

Detector = RMS

Sweep time = auto

Trace mode = trace average 200 traces

Peak and Average limits of 15.209, were used instead of the -27 dBm/MHz limit of FCC
Part 15.407(b)(1).

Passed

Notes: 5 MHz channel bandwidth measurements were taken with Legacy OFDM 54 Mbit/s modulation
at the lowest, middle, and highest channels of operation. 40 MHz channel bandwidth
measurements were taken with MCS15 OFDM modulation. The EUT was set to transmit
continuously with 100% duty cycle.

Tested with both output antenna ports terminated with 50 Ohm terminations. 5 MHz channel
bandwidth output power setting in test software was set to 18.0. 40 MHz channel bandwidth
output power setting in test software was set to 16.0.
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Test Date: 05-23-2014
Company: Cambium Networks
EUT: ePMP 5.1 AP UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channels 0 and 1 both active ESN# 000456C005E4
Low Channel Transmit = 5.160 GHz Output power setting: 18
5 MHz BW Band-edge = 5.150 GHz
Peak limit = 74 dBuV/m at 3 meters
Horizontal:
> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 53.37 dBpV/m VBW 3 MHZ
72 dB* 5.14741483 GH= SWT 5 ms Unit dBpv ./ m
102
S0
80
L 01 74 |aB*
70
50
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2
Center 5.15 GHz o MHz/ Span o0 MH=

Date:

23.MAY.2014 12:42:31



Horizontal:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* 55.84 dBuv/m VEBW 3 MH=Z
72 dB* 6.15743487 GH=z SWT 15 ms Unit dABuv/m
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Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 23..MAY.2014 12:43:17



Test Date: 05-23-2014
Company: Cambium Networks
EUT: ePMP 5.1 AP UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 sweeps
Channels 0 and 1 both active ESN# 000456C005E4
Low Channel Transmit = 5.160 GHz Output power setting: 18
5 MHz BW Band-edge = 5.150 GHz
Average limit = 54 dBuV/m at 3 meters
Horizontal:
> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 41.59 dBpV/m VBW 3 MHZ
72 dB* 5.15000000 GH= SWT 5 ms Unit dBpv ./ m
102
S0
80
70
50
—Dz 54 |[dB*
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40
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10
FL
2
Center 5.15 GHz o MHz/ Span o0 MH=

Date:

23.MAY.2014

12:46:25



Horizontal:

Max/Ref Lwvl REBW 1 MH=Z RF Att 0 dB
10z dB* VEBW 3 MH=z
72 dB* SWT 15 ms Unit dBpv ./ m
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—DZ 54 |[dB*
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Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 23..MAY.2014 12:45:18



Test Date: 05-23-2014
Company: Cambium Networks
EUT: ePMP 5.1 AP UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channels 0 and 1 both active ESN# 000456C005E4
Low Channel Transmit = 5.160 GHz Output power setting: 18
5 MHz BW Band-edge = 5.150 GHz
Peak limit = 74 dBuV/m at 3 meters
Vertical:
> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 53.05 dBuvV/m VBW 3 MEZ
72 dB* 5.14817635 GH= SWT 5 ms Unit dBpv ./ m
102
S0
80
L 01 74 |aB*

70

60

50

40
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Date:

5.15 GHz o MHz/

23.MAY.2014 11:18:47

Span o0 MH=



Vertical:

Max/Ref Lwvl REBW 1 MH=Z RF Att 0 dB
10z dB* VEBW 3 MH=z
72 dB* SWT 15 ms Unit dBpv ./ m
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Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 23..MAY.2014 11:19:27



Test Date: 05-23-2014
Company: Cambium Networks
EUT: ePMP 5.1 AP UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 sweeps
Channels 0 and 1 both active ESN# 000456C005E4
Low Channel Transmit = 5.160 GHz Output power setting: 18
5 MHz BW Band-edge = 5.150 GHz
Average limit = 54 dBuV/m at 3 meters
Vertical:
> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 41.30 dBpV/m VBW 3 MEZ
72 dB* 5.15000000 GH= SWT 5 ms Unit dBpv ./ m
102
S0
80
70
50
—D1l 54 |dB*
50
.. A— JR—
40
30
20
10
FL
2

Center 5.15 GH=z o MHzZ/

Date: 23..MAY.2014 11:14:50
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Vertical:

Max/Ref Lwvl REBW 1 MH=Z RF Att 0 dB
10z dB* VEBW 3 MH=z
72 dB* SWT 15 ms Unit dBpv ./ m
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Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 23..MAY.2014 11:16:44



Test Date: 05-23-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII 50 Ohm terminations on antenna ports

Test: Operating Band-edge Measurement — Radiated from cabinet

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channels 0 and 1 both active ESN# 000456C005E4

High Channel Transmit = 5.245 GHz
5 MHz BW
Peak limit = 74 dBuV/m at 3 meters

Output power setting: 18
Band-edge = 5.350 GHz

Horizontal:
> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* 54.41 dBpv/m WVEW 3 MH=Z
72 dB* 5.37124248 GH=z SWT 5 ms Unit dABuv/m
102
S0
80
—D1 T4ide*
70
60
M
50
40
30
20
10
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2
Center 5.35 GHz 25 MH=z/ Span 250 MH=z

Date: 23..MAY.2014 12:00:06



Horizontal:

Max/Ref Lwvl REBW 1 MH=Z RF Att 0 dB
10z dB* VEBW 3 MH=z
72 dB* SWT 15 ms Unit dBpv ./ m
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70
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Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 23..MAY.2014 11:58:5¢6



Test Date: 05-23-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 sweeps
Channels 0 and 1 both active ESN# 000456C005E4
High Channel Transmit = 5.245 GHz Output power setting: 18
5 MHz BW Band-edge = 5.350 GHz
Average limit = 54 dBuV/m at 3 meters
Horizontal:
> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 41.89 dBpV/m VBW 3 MHZ
72 dB* 5.35000000 GH= SWT 5 ms Unit dBpv ./ m
102
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80
70
50
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N— N R, A N—
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Center 5.35 GHz 25 MH=z/ Span 250 MH=z

Date: 23..MAY.2014 11:56:4¢6



Horizontal:

Max/Ref Lwvl REBW 1 MH=Z RF Att 0 dB
10z dB* VEBW 3 MH=z
72 dB* SWT 15 ms Unit dBpv ./ m

10z

S0

80

70

60

—DZ 54 |[dB*

50

40

30

20

10
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Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 23..MAY.2014 11:57:52



Test Date: 05-23-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII 50 Ohm terminations on antenna ports

Test: Operating Band-edge Measurement — Radiated from cabinet

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channels 0 and 1 both active ESN# 000456C005E4

High Channel Transmit = 5.245 GHz
5 MHz BW
Peak limit = 74 dBuV/m at 3 meters

Output power setting: 18
Band-edge = 5.350 GHz

Vertical:
Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* 55.10 dBpv/m WVEW 3 MH=Z
72 dB* 5.42785571 GH=z SWT 5 ms Unit dABuv/m
102
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80
—D1 T4jdB*
70
60
M
50
40
30
20
10
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2
Center 5.35 GHz 25 MH=z/ Span 250 MH=z

Date: 23..MAY.2014 11:41:37



Vertical:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* L6.28 dBuv/m VEBW 3 MH=Z
72 dB* 6.12525050 GH=z SWT 15 ms Unit dABuv/m
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Test Date: 05-23-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 sweeps
Channels 0 and 1 both active ESN# 000456C005E4
High Channel Transmit = 5.245 GHz Output power setting: 18
5 MHz BW Band-edge = 5.350 GHz
Average limit = 54 dBuV/m at 3 meters
Vertical:
> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 41.95 dBpV/m VBW 3 MHZ
72 dB* 5.35000000 GH= SWT 5 ms Unit dBpv ./ m
102
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70
50
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40
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Center 5.35 GHz 25 MH=z/ Span 250 MH=z

Date: 23..MAY.2014 11:43:44



Vertical:

Max/Ref Lwvl REBW 1 MH=Z RF Att 0 dB
10z dB* VEBW 3 MH=z
72 dB* SWT 15 ms Unit dBpv ./ m
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Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 23..MAY.2014 11:44:38



Test Date: 06-13-2014
Company: Cambium Networks
EUT: ePMP 5.1 AP UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channels 0 and 1 both active ESN# 000456C005E4
Low Channel Transmit = 5.190 GHz Output power setting: 16
40 MHz BW Band-edge = 5.150 GHz
Peak limit = 74 dBuV/m at 3 meters
Horizontal:
> Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 85.15 dBpV/m VBW 3 MHZ
72 dB* 5.19000000 GH= SWT 5 ms Unit dBpv ./ m
102
YT 5E.1H dBRv/o
5.15000000 GH=z
50 ¥1l[T1] 53.92 dBuv/o
’W\M%’M 5.15000000 GHz
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70
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Center 5.15 GHz 25 MH=z/ Span 250 MH=z
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13.JUN.2014 10:18:21



Horizontal:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* 56.85 dBuv/m VEBW 3 MH=Z
72 dB* 6.11022044 GH=z SWT 15 ms Unit dABuv/m
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Test Date: 06-13-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 sweeps
Channels 0 and 1 both active ESN# 000456C005E4
Low Channel Transmit = 5.190 GHz Output power setting: 16
40 MHz BW Band-edge = 5.150 GHz
Average limit = 54 dBuV/m at 3 meters
Horizontal:
> Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 74.90 dBuV/m VBW 3 MHZ
72 dB* 5.19000000 GH= SWT 5 ms Unit dBpv ./ m
102
YT TI.90 dBEpV/T
5.15000000 GH=z
50 Vi1l[T1] 42,87 dBuv/m
5.15000000 GH=z
80 m%//
70 %
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—Dz 54 |[dB*
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Center 5.15 GHz 25 MH=z/ Span 250 MH=z

Date: 13.JUN.2014 10:17:06



Horizontal:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* 45,81 dBpv/m VEBW 3 MH=Z
72 dB* 6.95190381 GH=z SWT 15 ms Unit dABuv/m
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Test Date: 06-13-2014
Company: Cambium Networks
EUT: ePMP 5.1 AP UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channels 0 and 1 both active ESN# 000456C005E4
Low Channel Transmit = 5.190 GHz Output power setting: 16
40 MHz BW Band-edge = 5.150 GHz
Peak limit = 74 dBuV/m at 3 meters
Vertical:
> Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 83.87 dBpV/m VBW 3 MHZ
72 dB* 5.19000000 GH= SWT 5 ms Unit dBpv ./ m
102
YT 53-8 dBRv/o
5.15000000 GH=z
50 Vi1l[T1] 54.72 dBuv/o
80 L
L 01 74 |aB*

70

60

50

40
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20

10
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Center

5.15 GHz 12 MH=z/

13.JUN.2014 09:20:29

Span

120 MH=z



Vertical:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* L7.36 dBuv/m VEBW 3 MH=Z
72 dB* 6.32665331 GH=z SWT 15 ms Unit dABuv/m
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Test Date: 06-13-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 sweeps
Channels 0 and 1 both active ESN# 000456C005E4
Low Channel Transmit = 5.190 GHz Output power setting: 16
40 MHz BW Band-edge = 5.150 GHz
Average limit = 54 dBuV/m at 3 meters
Vertical:
Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 72.52 dBuV/m VBW 3 MHZ
72 dB* 5.19000000 GH= SWT 5 ms Unit dBpv ./ m
102
YT 7Z.52 dBEpv/n
5.15000000 GH=z
50 Vi1l[T1] 43.19 dBpv/m
5.15000000 GH=z
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Center 5.15 GHz 12 MH=z/ Span 120 MH=z

Date: 13.JUN.2014 09:18:37



Vertical:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* 45,91 dBpv/m VEBW 3 MH=Z
72 dB* 6.96392786 GH= SWT 15 ms Unit dABuv/m
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Test Date: 06-13-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channels 0 and 1 both active ESN# 000456C005E4
High Channel Transmit = 5.230 GHz Output power setting: 16
40 MHz BW Band-edge = 5.350 GHz
Peak limit = 74 dBuV/m at 3 meters
Horizontal:
Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 54.37 dBpV/m VBW 3 MHZ
72 dB* 5.35000000 GH= SWT 5 ms Unit dBpv ./ m
102
YT SI.37 dBEpV/o
5.35000000 GH=z
50 Vi1l[T1] 86.35 dBuv/m
V\% 5.23000000 GH=z
80
—41 74 |aB*
70
50
¥
50
40
30
20
10
FE
2
Center 5.35 GHz 30 MH=z/ Span 300 MH=z

Date: 13.JUN.2014 09:51:23



Horizontal:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* L7092 dBuv/m VEBW 3 MH=Z
72 dB* 6.54308617 GH=z SWT 15 ms Unit dABuv/m
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Test Date: 06-13-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 sweeps
Channels 0 and 1 both active ESN# 000456C005E4
High Channel Transmit = 5.230 GHz Output power setting: 16
40 MHz BW Band-edge = 5.350 GHz
Average limit = 54 dBuV/m at 3 meters
Horizontal:
5, Max/Ref TLwl Marker 2 [T1] REBEW 1 MH=Z RF Att 0 dB
Y 102 a 42.28 dBpV/m VBW 3 MHZ
72 dB* 5.35000000 GH= SWT 5 ms Unit dBpv ./ m
102
YT 47.75 dBpv/o
5.35000000 GH=z
50 Vi1l[T1] 75.75% dBuvV/o
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Horizontal:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* 45,86 dBpv/m VEBW 3 MH=Z
72 dB* 6.95190381 GH=z SWT 15 ms Unit dABuv/m
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Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 13.JUN.2014 10:03:02



Test Date: 06-13-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channels 0 and 1 both active ESN# 000456C005E4
High Channel Transmit = 5.230 GHz Output power setting: 16
40 MHz BW Band-edge = 5.350 GHz
Peak limit = 74 dBuV/m at 3 meters
Vertical:
5, Max/Ref TLwl Marker 2 [T1] REBEW 1 MH=Z RF Att 0 dB
Y 102 a 53.19 dBuv/m VBW 3 MHZ
72 dB* 5.35000000 GH= SWT 5 ms Unit dBpv ./ m
102
YT 53,19 dEpv/o
5.35000000 GH=z
50 Vi1l[T1] 52.8¢ dBpv/m
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Vertical:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* 56.96 dBuv/m VEBW 3 MH=Z
72 dB* 6.33867735 GH= SWT 15 ms Unit dABuv/m
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Test Date: 06-13-2014
Company: Cambium Networks
EUT: ePMP 5.1 AP UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 sweeps
Channels 0 and 1 both active ESN# 000456C005E4
High Channel Transmit = 5.230 GHz Output power setting: 16
40 MHz BW Band-edge = 5.350 GHz
Average limit = 54 dBuV/m at 3 meters
Vertical:
5, Max/Ref TLwl Marker 2 [T1] REBEW 1 MH=Z RF Att 0 dB
Y 102 a 42.20 dBpV/m VBW 3 MHZ
72 dB* 5.35000000 GH= SWT 5 ms Unit dBpv ./ m
102
YT 47.20 dBpv/o
5.35000000 GH=z
50 Vi1l[T1] 72.39 dBuv/o
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Vertical:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* 45,91 dBpv/m VEBW 3 MH=Z
72 dB* 6.96392786 GH= SWT 15 ms Unit dABuv/m
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5 Company: Cambium Networks
DI s ﬁ\ Model Tested: C058900P112A

ELECTRONIC SYSTEMS, INC. Report Number: 120126

166 South Carter, Genoa City, W1 53128 DLS Project: 6619

Appendix B — Measurement Data

B7.0

Unwanted Emission Levels — Band Edge - RF Conducted

Rule Section: Sections 15.407(b)(1)

Test Procedure: FCC KDB 789033 D02 General UNII Test Procedures vO1 — Guidance for Compliance Testing of

Limits:

Notes:

Unlicensed National Information Infrastructure (U-NII) Devices — Part 15, Subpart E

Section G(1) — Unwanted emissions in the restricted bands

Section G(3) — General Requirements for Unwanted Emissions Measurements

Section G(5) — Procedure for Unwanted Maximum Emissions Measurements Above 1000 MHz
Section G(6) — Procedure for Unwanted Average Emissions Measurements Above 1000 MHz
Section G(6)(c) — Method AD - Average Detection Method

Section G(3)(d)(ii) — Integration Method

Peak measurements above 1000 MHz

RBW =1 MHz

VBW >3 MHz

Detector = peak

Sweep time = auto

Trace mode = max hold
Average measurements above 1000 MHz (required for peak emissions that are above the average limits) —
Method AD (Average Detection)

RBW =1 MHz

VBW >3 MHz

Detector = RMS (span/(# of points in sweep) < RBW/2)

Averaging type = power

Sweep time = auto

Trace mode = trace average 100 sweeps; increased by a

factor of (1 / duty cycle)

For a duty cycle less than 98%, add 10 log (1/duty cycle)
Integration Method

Set RBW = 100 kHz

Set VBW >3 x RBW

Perform band-power integration across the 1 MHz bandwidth in which the emission level is to be

measured.
EIRP calculation:

Add upper bound on out-of-band antenna gain to measured

antenna port conducted emission power. (This is the maximum in-

band gain or 2 dBi, whichever is greater)

Add 10 log(N), where N is the number of output, for MIMO operation
Field strength calculation:

Above | GHz: E (dBuV/m) = EIRP (dBm) — 20 log (d{meters}) + 104.77

Inside restricted bands: Peak and Average limits of FCC Part 15.209
5 MHz channel bandwidth measurements were taken with Legacy OFDM 54 Mbit/s modulation at the
lowest, middle, and highest channels of operation. 40 MHz channel bandwidth measurements were taken

with MCS15 OFDM modulation. The EUT was set to transmit continuously with 100% duty cycle.

Included in this "band edge" section of the report are charts showing compliance to the entire restricted
band nearest the EUT's operating band edge frequency.
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-15-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain
Operating Band-edge Measurement - Conducted

Craig B / Paul

RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
Low Channel Transmit = 5.160 GHz Output power setting: 18
5 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBpV/m — 95.2 (3 meter distance) — 2 dBi antenna gain
—3dB (MIMO) =-26.2 dBm

Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 10 dB
20 dBm -34.40 dBm VBW 3 MHz
0 dBm 5.14669339 GHz SWT 5 ms unit dBm
2
-1 / \\
i i \
D1 -24.2 dBm

Center 5.15 GHz 6 MHz/ Span 60 MHz

Date: 15.MAY.2014 15:46:41



20 dBm -39.88 dBm VBW 3 MHz
0 dBm 5.08128257 GHz SWT 5 ms unit dBm

<é%> Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 10 dB

D1 -24.2 dBm

-3
» 3 f \/h
-5 ! %'J\JWM
AW
-]
6 WW\WWW
-7
F1

8 |

Start 4.5 GHz 68 MHz/ Stop 5.18 GHz

Date: 15.MAY.2014 15:47:54



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-15-2014

Cambium Networks

ePMP 5.1 AP UNII  with 2 dBi antenna gain
Operating Band-edge Measurement - Conducted

Craig B / Paul

RBW =1 MHz VBW > 3 MHz

Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4

Low Channel Transmit = 5.160 GHz Output power setting: 18

5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 2 dBi antenna gain
—3 dB (MIMO) =-46.2 dBm

Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 10 dB
10 dBm -46.69 dBm VBW 3 MHz
0 dBm 5.14669339 GHz SWT 5 ms Unit dBm
1 F
-1 / \\
-2 \
-3 / \\
-4
D1 -44.2 dB ! /
—D1 -4§. m
. _,‘,v\ 7 =
/ﬂ_,/ N
MWM
-6
-7
-8
AL
-9
Center 5.15 GHz 6 MHz/ Span 60 MHz

Date: 15.MAY.2014 15:43:28



Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 10 dB

10 dBm -50.02 dBm VBW 3 MHz

0 dBm 5.07991984 GHz SWT 5 ms Unit dBm
1
-1
-2
-3
-4

—D1 -4€.2 dBm T
i ' J UV
-6 A JM

T
| e
E——
-7 BT e
-8
F1

9 |

Start 4.5 GHz 68 MHz/ Stop 5.18 GHz

Date: 15.MAY.2014 15:44:33



Test Date: 05-19-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 2 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.245 GHz Output power setting: 18
5 MHz BW Band-edge = 5.350 GHz

25

Peak limit = 74 dBpV/m — 95.2 (3 meter distance) — 2 dBi antenna gain

~ 3 dB (MIMO) = -26.2 dBm

30

20

10

-10

-Zn

-30

-40

-0

-60

-65

> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 30 dB
35 dBm -40.8% dBm VBW 3 MH=Z
15 dBm 5.4001%038 GH=z SWT 5 ms Unit dBr
D1 |-27.2 dBm
1
i
Start 5.2Z5 GH=z 23.5 MH=z/ Stop 5.46 GHz

Date:

19.MAY.2014 13:41:28



Test Date: 05-19-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 2 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.245 GHz Output power setting: 18
5 MHz BW Band-edge = 5.350 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 2 dBi antenna gain
-3 dB (MIMO) =-46.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 30 dB
3 35 dBm -53.80 dBm VBW 3 MHz
15 dBm 5.36075351 GH=z SWT 5 ms Unit dBrm

20

10

-10

-20

-30

-40

—D2s =47, cBm
-50 il

-60 =

~55 ‘
Start 5.225 GHz 23.5 MHz/ Stop 5.46 GHz

Date: 19.MAY.2014 13:40:30



Test Date: 05-19-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 3 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
Low Channel Transmit = 5.160 GHz Output power setting: 15
5 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBpV/m — 95.2 (3 meter distance) — 3 dBi antenna gain
—3dB (MIMO) =-27.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 20 dB
25 dBm -36.7% dBm VBW 3 MH=Z
5 dBm 5.15030060 GH=z SWT 5 ms Unit dBr

25

20

10

-10

-zn

D1 -27.2 <dBm

-30

S

-40

-50

-&0

=70 Fit

_75

Center 5.15 GHz o MHz/ Span o0 MH=

Date: 19.MAY.2014 13:34:03



Max/Ref ILwvl
25 dBm

5 dBm

Marker 1 [T1]

REW

—42.64 dBm VBW
5.08050100 GH=z SWT

1 MH=
3 MH=z

5 ms

RF Att 20 dB

Unit dBm

10

-10

-2z0

—D1
-30

=27 .2 dBm

-40

=50

p—— J1EY

-60

=70

_75

Start 4.5 GHz

Date:

19.MAY.2014

13:33:09

68 MHz/

Stop .18 GH=z



Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 3 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
Low Channel Transmit = 5.160 GHz Output power setting: 15
5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 3 dBi antenna gain
-3 dB (MIMO) =-47.2 dBm

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 20 dB
25 dBm -53.44 4Bm VBW 3 MH=Z
5 dBm 5.15000000 GH=z SWT 5 ms Unit dBr

25

20

10

-10

-zn

-30

-40

—D2 —-47.2 dBm

-50

-&0

=70 Fit

_75

Center 5.15 GHz o MHz/ Span o0 MH=

Date: 19.MAY.2014 13:31:01



25 dBm
5 dBm

Max/Ref Lwvl Marker 1 [T1]

REW

-53.83 dBm VBW
5.08050100 GH=z SWT

1 MH=
3 MH=z

5 ms

RF Att 20 dB

Unit dBm

10

-10

-2z0

-30

-40

Dz -47.2 <dBm

=50

-60

i —— [

=70

_75

Start 4.5 GHz

Date: 19.MATY.2014

13:32:00

68 MHz/

Stop .18 GH=z



Test Date: 05-19-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 3 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.245 GHz Output power setting: 15
5 MHz BW Band-edge = 5.350 GHz

Peak limit = 74 dBpV/m — 95.2 (3 meter distance) — 3 dBi antenna gain
—3dB (MIMO) =-27.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 20 dB
25 dBm -46.77 dBm VBW 3 MH=Z
5 dBm 5.38700401 GH=z SWT 5 ms Unit dBr
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_75 |
Start 5.2Z5 GH=z 23.5 MH=z/ Stop 5.46 GHz

Date: 19.MAY.2014 13:36:03



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-19-2014

Cambium Networks

ePMP 5.1 AP UNII  with 3 dBi antenna gain
Operating Band-edge Measurement - Conducted

Craig B / Paul

RBW =1 MHz VBW > 3 MHz

Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.245 GHz Output power setting: 15

5 MHz BW Band-edge = 5.350 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 3 dBi antenna gain
-3 dB (MIMO) =-47.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 20 dB
¥ 25 dBm ~57.99% dBm VBW 3 MHz
5 dBm 5.3643%830 GH=z SWT 5 ms Unit dBrm
25
20
10
0
-10
-20
-30
-40
D2 |-47.E dBm
-50
1
e ¥
-70 #
-75 ‘
Start 5.225 GHz 23.5 MHz/ Stop 5.46 GHz

Date: 19.MAY.2014 13:37:16



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-19-2014

Cambium Networks

ePMP 5.1 AP UNII  with 16 dBi antenna assembly gain
Operating Band-edge Measurement - Conducted

Craig B / Paul

RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
Low Channel Transmit = 5.160 GHz Output power setting: 7
5 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBpV/m — 95.2 (3 meter distance) — 16 dBi antenna
assembly gain — 3 dB (MIMO) =-40.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 10 4B
15 dBm -46.33 dBm VBW 3 MH=Z
-5 dBm 5.14933868 GH=z SWT 5 ms Unit dBr
lf_
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-4 0=t =
1
_=a M&M@ﬁéﬁ
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=70
-80 It
-85
Center 5.15 GHz o MHz/ Span o0 MH=

Date: 19.MAY.2014 11:53:10



Max/Ref ILwvl
15 dPm
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Stop .18 GH=z



Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 16 dBi antenna assembly gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
Low Channel Transmit = 5.160 GHz Output power setting: 7
5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 16 dBi antenna
assembly gain — 3 dB (MIMO) =-60.2 dBm

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 10 4B
15 dBm -60.36 dBm VBW 3 MH=Z
-5 dBm 5.15000000 GH=z SWT 5 ms Unit dBr
lf_
10
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-10
-20
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-40
-50
-60 £ il —
=70
-80 i
—85
Center 5.15 GHz o MHz/ Span o0 MH=

Date: 19.MAY.2014 11:48:42



Max/Ref ILwvl

15 dBm

-5 dBm

15

Marker 1 [T1]

REW

-61.01 dBm VBW
5.08050100 GH=z SWT

1 MH=
3 MH=z

5 ms

RF Att 10 dB

Unit dBm

10
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-40
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Date:

Start 4.5 GHz

19.MAY.2014

11:50:06

68 MHz/

Stop .18 GH=z



Test Date: 05-19-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 16 dBi antenna assembly gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
Mid Channel Transmit = 5.200 GHz Output power setting: 6
5 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBpV/m — 95.2 (3 meter distance) — 16 dBi antenna
assembly gain — 3 dB (MIMO) =-40.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 20 dB
25 dBm -43.70 dBm VBW 3 MH=Z
5 dBm 5.12140281 GH=z SWT 5 ms Unit dBr
21:
20
10
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-10
-20
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=40 Fr——g-— =hB
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-60
-70 i
75
Start 4.5 GHz 68 MH=z/ Stop 5.18 GHz

Date: 19.MAY.2014 13:23:36



Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 16 dBi antenna assembly gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
Mid Channel Transmit = 5.200 GHz Output power setting: 6
5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 16 dBi antenna
assembly gain — 3 dB (MIMO) =-60.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 20 dB
¥ 25 dBm —60.42 dBm VBW 3 MHz
5 dBm 5.12138277 GH=z SWT 5 ms Unit dBrm
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Date: 19.MAY.2014 13:22:34



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-19-2014

Cambium Networks

ePMP 5.1 AP UNII  with 16 dBi antenna assembly gain
Operating Band-edge Measurement - Conducted

Craig B / Paul

RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.245 GHz Output power setting: 11
5 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBpV/m — 95.2 (3 meter distance) — 16 dBi antenna
assembly gain — 3 dB (MIMO) =-40.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 20 dB
25 dBm -50.40 dBm VBW 3 MH=Z
5 dBm 5.15000000 GH=z SWT 5 ms Unit dBr
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Date: 19.MAY.2014 13:15:03



25 dBm
5 dBm

Max/Ref Lwvl Marker 1 [T1]

REW

-50.25 dBm VBW
5.08453%18 GHz SWT
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Unit dBm

10

-10

-2z0

-30

-40b5

1T
COITT

He
W

=50

o

-60

=70

_75

Start 4.5 GHz

Date: 19.MATY.2014

13:15:41

68 MHz/

Stop .18 GH=z



Test Date: 05-19-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 16 dBi antenna assembly gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.245 GHz Output power setting: 11
5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 16 dBi antenna
assembly gain — 3 dB (MIMO) =-60.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 20 dB
25 dBm -62.0% dBm VBW 3 MH=Z
5 dBm 5.15000000 GH=z SWT 5 ms Unit dBr
21:
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STttt Hati o SIS S oot e e
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Date: 19.MAY.2014 13:13:57



Max/Ref ILwvl

25 dBm
5 dBm

Marker 1 [T1]

REW

-61.35% dBm VBW
5.08733467 GHz SWT

1 MH=
3 MH=z

5 ms

RF Att

Unit

20
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13:13:17

68 MHz/

Stop .18 GH=z



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-19-2014

Cambium Networks

ePMP 5.1 AP UNII  with 16 dBi antenna assembly gain
Operating Band-edge Measurement - Conducted

Craig B / Paul

RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.245 GHz Output power setting: 11
5 MHz BW Band-edge = 5.350 GHz

Peak limit = 74 dBpV/m — 95.2 (3 meter distance) — 16 dBi antenna
assembly gain — 3 dB (MIMO) =-40.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 20 dB
25 dBm -4%.15 dBm VBW 3 MH=Z
5 dBm 5.3865%915%3 GH=z SWT 5 ms Unit dBr
21:
20
10
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-20
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-50 Y
-60
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Start 5.2Z5 GH=z 23.5 MH=z/ Stop 5.46 GHz

Date: 19.MAY.2014 12:02:33



Test Date: 05-19-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 16 dBi antenna assembly gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.245 GHz Output power setting: 11
5 MHz BW Band-edge = 5.350 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 16 dBi antenna
assembly gain — 3 dB (MIMO) =-60.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 10 4B
15 dBm -6l.81 dBm VBW 3 MH=Z
-5 dBm 5.36634143 GH=z SWT 5 ms Unit dBr
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Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 23 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
Low Channel Transmit = 5.170 GHz Output power setting: 6 — 6 dB
external attenuator =0
5 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
—3dB (MIMO) =-47.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 10 dB
¥ 15 dBm -57.36 dBm VBW 3 MHz
-5 dBm 5.14771543 GH=z SWT 5 ms Unit dBrm
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Date: 19.MAY.2014 11:10:55
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15 dPm

-5 dBm

15

Marker 1 [T1]

REW

=-57.04 dBm VBW
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5 ms

RF Att 10 dB

Unit dBm
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Test Date: 05-19-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 23 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
Low Channel Transmit = 5.170 GHz Output power setting: 6 — 6 dB

external attenuator = 0

5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
-3 dB (MIMO) =-67.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 10 dB
¥ 15 dBm ~70.61 dBm VBW 3 MHz
-5 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
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Date: 19.MAY.2014 11:09:23



Max/Ref ILwvl
15 dPm

-5 dBm

15

Marker 1 [T1]

REW

-67.20 dBm VBW
5.09114228 GHz SWT

1 MH=
3 MH=z

5 ms

RF Att 10 dB

Unit dBm
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68 MHz/

Stop .18 GH=z



Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 23 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
Mid Channel Transmit = 5.200 GHz Output power setting: 6—6dB
external attenuator =0
5 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
—3dB (MIMO) =-47.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 10 dB
¥ 15 dBm —56.05 dBm VBW 3 MHz
-5 dBm 5.12276553 GH=z SWT 5 ms Unit dBrm
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Start 4.5 GHz 68 MHz/ Stop 5.18 GH=z

Date: 19.MAY.2014 11:30:59



Test Date: 05-19-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 23 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
Mid Channel Transmit = 5.200 GHz Output power setting: 6—6dB

external attenuator =0

5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
-3 dB (MIMO) =-67.2 dBm

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 10 4B
15 dBm -67.28 dBm VBW 3 MH=Z
-5 dBm 5.12132265 GH=z SWT 5 ms Unit dBr
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Start 4.5 GHz 68 MH=z/ Stop 5.18 GHz
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Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 23 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.245 GHz Output power setting: 10-6dB
external attenuator = 4
5 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
—3dB (MIMO) =-47.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 10 dB
¥ 15 dBm -58.44 dBm VBW 3 MHz
-5 dBm 5.14953%38 CH=z SWT 5 ms Unit dBrm
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Center .15 GHz o MHZ/ Span o0 MHZ

Date: 19.MAY.2014 11:25:16



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB
15 dPm -58.17 dBm VBW 3 MHZz
-5 dBm 5.087314e3 GH=z SWT 5 ms Unit dBm
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Test Date: 05-19-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 23 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.245 GHz Output power setting: 10-6dB

external attenuator = 4

5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
-3 dB (MIMO) =-67.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 10 dB
¥ 15 dBm —69.584 dBm VBW 3 MHz
-5 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
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Max/Ref ILwvl
15 dPm

-5 dBm

15

Marker 1 [T1]

REW

-69.14 dBm VBW
5.08595150 GH=z SWT

1 MH=
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5 ms

RF Att 10 dB

Unit dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-19-2014

Cambium Networks

ePMP 5.1 AP UNII  with 23 dBi antenna gain
Operating Band-edge Measurement - Conducted

Craig B / Paul

RBW =1 MHz VBW > 3 MHz

Detector = Peak Trace = Max Hold

Channel 0 ESN# 000456C005E4

High Channel Transmit = 5.245 GHz Output power setting: 17-10dB
external attenuator = 7

5 MHz BW Band-edge = 5.350 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
—3dB (MIMO) =-47.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 10 dB
¥ 15 dBm —55.41 dBm VBW 3 MHz
-5 dBm 5.36534068 GH=z SWT 5 ms Unit dBrm
15
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Start 5.225 GHz 23.5 MHz/ Stop 5.46 GHz

Date: 19.MAY.2014 11:20:04



Test Date: 05-19-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 23 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.245 GHz Output power setting: 10-6dB

external attenuator = 4

5 MHz BW Band-edge = 5.350 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
-3 dB (MIMO) =-67.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 10 dB
¥ 15 dBm —67.36 dBm VBW 3 MHz
-5 dBm 5.36028257 CH=z SWT 5 ms Unit dBrm

15

10

-10

-Zn

-30

-40

-0

-60

F D2 -67.2 JdBEm 3

=70

-80 =

-85 ‘
Start 5.225 GHz 23.5 MHz/ Stop 5.46 GHz

Date: 19.MAY.2014 11:159:13



Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
Low Channel Transmit = 5.170 GHz Output power setting: 4 — 10dB
external atten. = -6
5 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
—3 dB (MIMO) =-54.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 0 dB
¥ 5 dBm —66.25 dBm VBW 3 MHz
-15 dBm 5.14937%76 GH=z SWT 5 ms Unit dBrm

-10

-20

-30

40 |

o i

—D1 -54.2 dBm

-&0

=70

-80

=50 i

_og

Center .15 GHz o MHZ/ Span o0 MHZ

Date: 19.MAY.2014 10:06:24



Max/Ref ILwvl
5 dBm

-15 dBm

Marker 1 [T1]

REW

—-63.72 dBm VBW
5.09264525 GHz SWT

1 MH=
3 MH=z

5 ms

RF Att 0 de

Unit dBm

-10

-zn

-30

-40

-50

—D1

-&0

-54.2 dBm

=70

-80

=50

_gg

Start 4.5 GHz

Date:

19.MAY.2014

10:07:23

68 MHz/

Stop .18 GH=z



Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
Low Channel Transmit = 5.170 GHz Output power setting: 4 — 10dB
external atten. = -6
5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
-3 dB (MIMO) =-74.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 0 dB
¥ 5 dBm —-78.4% dBm VBW 3 MHz
-15 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm

-10

-20

-30

-40

-50

-&0

=70

—Dz -74.2 dBm

-80

=50 i

_og

Center .15 GHz o MHZ/ Span o0 MHZ

Date: 19.MAY.2014 10:05:19



Max/Ref ILwvl
5 dBm

-15 dBm

Marker 1 [T1]

REW

=74.90 dBm VBW
5.09078156 GHz SWT

1 MH=
3 MH=z

5 ms

RF Att 0 de

Unit dBm

-10

-zn

-30

-40

-50

-&0

=70

—DZ

-80

-74.2 dBm

—

=50

_gg

Start 4.5 GHz

Date:

19.MAY.2014

10:04:22

68 MHz/

Stop .18 GH=z



Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
Mid Channel Transmit = 5.200 GHz Output power setting: 4 — 10dB
external atten. = -6
5 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
—3 dB (MIMO) =-54.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 0 dB
¥ 5 dBm —64.88 dBm VBW 3 MHz
-15 dBm 5.12004008 GH=z SWT 5 ms Unit dBrm

-10

-20

-30

-40

-50

—D1 -54.2 dBm

-&0

=70

-80

-50 F

_og

Start 4.5 GHz 68 MHz/ Stop 5.18 GH=z

Date: 19.MAY.2014 10:27:58



Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
Mid Channel Transmit = 5.200 GHz Output power setting: 4 — 10dB
external atten. = -6
5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
-3 dB (MIMO) =-74.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 0 dB
¥ 5 dBm —-74.56 dBm VBW 3 MHz
-15 dBm 5.12140231 GH=z SWT 5 ms Unit dBrm

-10

-20

-30

-40

-50

-&0

=70

—Dz -74.2 dBm

—"

-80

-50 F

_og

Start 4.5 GHz 68 MHz/ Stop 5.18 GH=z

Date: 19.MAY.2014 10:206:38



Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.245 GHz Output power setting: 9-10dB
external atten. = -1
5 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
—3 dB (MIMO) =-54.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 0 dB
¥ 5 dBm —65.95 dBm VBW 3 MHz
-15 dBm 5.13011222 GH=z SWT 5 ms Unit dBrm

-10

-20

-30

-40

-50

—D1 -54.2 dBm

-&0

=70

-80

=50

_og

Center .15 GHz o MHZ/ Span o0 MHZ

Date: 19.MAY.2014 10:56:52



Max/Ref ILwvl
5 dBm

-15 dBm

Marker 1 [T1]

REW

—66.10 dBm VBW
5.08595150 GH=z SWT

1 MH=
3 MH=z

5 ms

RF Att 0 de

Unit dBm

-10

-zn

-30

-40

-50

—D1

-&0

-54.2 dBm

=70

-80

=50

_gg

Start 4.5 GHz

Date:

19.MAY.2014

10:56:00

68 MHz/

Stop .18 GH=z



Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.245 GHz Output power setting: 9-10dB
external atten. = -1
5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
-3 dB (MIMO) =-74.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 0 dB
¥ 5 dBm -77.85 dBm VBW 3 MHz
-15 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm

-10

-20

-30

-40

-50

-&0

=70

—Dz -74.2 dBm

-80

=50

_og

Center .15 GHz o MHZ/ Span o0 MHZ

Date: 19.MAY.2014 10:54:16



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
5 dBm -76.93 dBm VBW 3 MHZz
-15 dBm 5.08555150 GH=z SWT 5 ms Unit dBm

-10

-zn

-30

-40

-50

-&0

=70

[y

—Dz -74.2 dBm

-80

=50

_gg

Start 4.5 GHz 68 MHz/ Stop 5.18 GH=z

Date: 19.MATY.2014 10:55:11



Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.245 GHz Output power setting: 9-10dB
external atten. = -1
5 MHz BW Band-edge = 5.350 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
—3 dB (MIMO) =-54.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 0 dB
¥ 5 dBm —62.23 dBm VBW 3 MHz
-15 dBm 5.3643%830 GH=z SWT 5 ms Unit dBrm

-10

-20

-30

-40 ]

-50

7§i}—54.%§3%m
—50 1

=70

-80

-30 =

—o5 ‘
Start 5.225 GHz 23.5 MHz/ Stop 5.46 GHz

Date: 19.MAY.2014 10:44:07



Test Date: 05-19-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.245 GHz Output power setting: 9-10dB
external atten. = -1
5 MHz BW Band-edge = 5.350 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
-3 dB (MIMO) =-74.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 0 dB
¥ 5 dBm -75.17 dBm VBW 3 MHz
-15 dBm 5.36436%74 GH=z SWT 5 ms Unit dBrm

-10

-20

-30

-40

-50

-&0

=70

D2 —74.2 dJdEmn

-80

-30 =

—o5 ‘
Start 5.225 GHz 23.5 MHz/ Stop 5.46 GHz

Date: 19.MAY.2014 10:42:20



Test Date: 06-06-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 2 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
Low Channel Transmit = 5.190 GHz Output power setting: 14.5
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the

displacement of the unwanted emission relative to the authorized bandwidth.

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 2 dBi antenna gain

-3 dB (MIMO) =-26.2 dBm

1 MHz channel power at band-edge = -36.29 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 10 dB
15 dbBm —-44.78 dBm VBW 300 kH=z
-5 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
15
L Y1|l[T1] -44.78 dBq
5.15000000 GHz
CH | FWR —3d.29 dBm|
O E B‘l—f;lr 1-UUUUUUUU Im
-10
-z0a
D1 —-24¢.2 [dBm
-30
-40
uly
-50
-&0
-70
clo
o
-80 Tt
-85
Center 5.1495 GHz 138.671875 kHz/ Span 1.38671875 MH=z

Date: 6.JUN.2014 14:34:20



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB
15 dPm -38.53 dBm VBW 3 MHZz
-5 dBm 5.13150301 GcH=z SWT 5 ms Unit dBm

15

Y1|l[T1] —38.53 dBr

5.13150301g§§i

10

-10

-Z0

D1 -z2d.2 <dBm

-30

o L

-40

-0

-60

=70

-80 1

-85

Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: 6. JUN.2014 14:31:38



Test Date: 06-06-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz
Detector = RMS

Channel 0

Low Channel Transmit = 5.190 GHz
40 MHz BW

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 2 dBi antenna gain

-3 dB (MIMO) =-46.2 dBm

1 MHz channel power at band-edge = -47.02 dBm

with 2 dBi antenna gain

VBW > 3 MHz
Trace = Average 200 traces
ESN# 000456C005E4
Output power setting: 14.5
Band-edge = 5.150 GHz
Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 10 dB
15 dBm -55.74 dBm VBW 300 kH=z
-5 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
15
L Y1|l[T1] —55.74 dBr
5.15000000 GHz
CH | PWR -47 .02 JdBm|
0 HrEwW— 006685 o
-10
-z0a
-30
-40
D1 -4¢.2 dBm
-50
|
M!Mm
-&0
-70
Zlo
co
-80 Frt
-85
Center 5.1495 GH=z 187.5 kHz/ Span 1.875 MH=Z

Date: 6.JUN.2014

14:28:45



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB
15 dbm -53.64 dBm EBW 3 MH=z
-5 dBm 5.05040080 GH=z SWT 5 ms Unit dBm
15
L Y1|l[T1] —53 .64 dBr
5.05040080 GHz
o]
-10
-Z20
-30
-40
—D1 —-44.2 dBm
-50 T
-&60
-70a
-80 T
-85
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date:

6.JUN.2014

14:30:10



Test Date: 06-06-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 2 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
Mid Channel Transmit = 5.200 GHz Output power setting: 17.5
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 2 dBi antenna gain
—3 dB (MIMO) =-26.2 dBm

1 MHz channel power at band-edge = -35.33 dBm

> Max/Ref Iwvl Marker 1 [T1] REW 100 kH=z RF Att 10 dB
3 15 dBm -42.92 dBm VBW 300 kHz
-5 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
15
L Y1|l[T1] —47.92 dBr
5.15000000 GHz
CH|PWR ~35.33 dBmn

1] T lrrr Bl T
) g i

-10

-Zn

D1 -zZ¢g.2 |cBm

-30

-40

-0

-60

=70

|0
Co
-80 Tt
_85
Center 5.1495 GH=z 138.671875 kHz/ Span 1.38¢671875 MH=z

Date: 6.JUN.2014 14:406:39



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB
15 dbm —27 .53 dBm EBW 3 MH=z
-5 dBm 5.14573146 GH=z SWT 5 ms Unit dBm
15
L Y1|l[T1] —27.53 dBr
5.14573146 £aL
o]
-10
-Z20
1
D1 —-2d.2 dBm
-30
-40
-50
-&60
-70
-80 1
-85
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: 6. JUN.2014

14:44:4¢6



Test Date: 06-06-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 2 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
Mid Channel Transmit = 5.200 GHz Output power setting: 17.5
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 2 dBi antenna gain
-3 dB (MIMO) = -46.2 dBm

1 MHz channel power at band-edge = -46.44 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 10 dB
15 dbBm -54.55 dBm VBW 300 kH=z
-5 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
15
L Y1|l[T1] -54.55 dBq
5.15000000 GHz
CH | FWR —4d.44 dBm|
O E B‘l—f;lr 1-UUUUUUUU Im
-10
-z0a
-30
-40
—DZ —44d.2 [dBm
-50
L
M&LW,V
-&0
-70
clo
o
-80 Tt
-85
Center 5.1495 GHz 138.671875 kHz/ Span 1.38671875 MH=z

Date: 6.JUN.2014 14:41:00



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB
15 dbm -53.49% dBm EBW 3 MH=z
-5 dBm 5.05040080 GH=z SWT 5 ms Unit dBm
15
L Y1|l[T1] —53.49 dBr
5.05040080 GHz
o]
-10
-Z20
-30
-40
—D2 —44d.2 dBm
-50 +
-&60 e —
-70a
-80 T
-85
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date:

6.JUN.2014

14:43:14



Test Date: 06-09-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 2 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.230 GHz Output power setting: 18
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 2 dBi antenna gain
—3 dB (MIMO) =-26.2 dBm

1 MHz channel power at band-edge =-37.02 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 10 dB
15 dbBm —-48.56 dBm VBW 300 kH=z
-5 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
15
L Y1|l[T1] —4§.56 dBr
5.15000000 GHz
CH | FWR —41 .76 dBm|
O E B‘l—f;lr 1-UUUUUUUU Im
-10
-z0a
D1 —-24¢.2 [dBm
-30
-40
|
v
-50
-&0
-70
FIL
0]
-80 =
-85
Center 5.1495 GHz 138.671875 kHz/ Span 1.38671875 MH=z

Date: 9.JUN.2014 09:34:44



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB
15 dbm —-39.02 dBm EBW 3 MH=z
-5 dBm 5.14573146 GH=z SWT 5 ms Unit dBm
15
L Y1|l[T1] -39.02 dBr
5.14573146 GHz
o]
-10
-Z20
D1 —-2d.2 dBm
-30
1
=40 !
-50
-&60
-70a
Fl
-80
-85
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: Q. JUN.2014

09:32:39



Test Date: 06-09-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 2 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.230 GHz Output power setting: 18
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 2 dBi antenna gain

-3 dB (MIMO) =-46.2 dBm

1 MHz channel power at band-edge = -46.43 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 10 dB
15 dBm -63.31 dBm VBW 300 kH=z
-5 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
15
L Yil[T1 —-63.31 dBr
5.15000000 GHz
CH | FWR —-53.96 JdBm
0 H B 006685 o
-10
-z0a
-30
-40
D2z —4¢.2 dBm
-50
-&0
h S
-70
FIL
Clo
co
-80
-85
Center 5.1495 GHz 195.3125 kHz/ Span 1.553125 MH=z

Date: 9.JUN.2014 09:30:44



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB

15 dbm -54.39% dBm EBW 3 MH=z
-5 dBm 4.96787575 GH=z SWT 5 ms Unit dBm
15
L Y1|l[T1] -54.39 dBr
4.96787575 GHz
o]
-10
-Z20
-30
-40
—D2 —44d.2 dBm
-50
P
-&60
-70a
Fl
-80
-85
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: Q. JUN.2014 05:31:42



Test Date: 06-09-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 2 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.230 GHz Output power setting: 18
40 MHz BW Band-edge = 5.350 GHz

Peak limit = 74 dBpV/m — 95.2 (3 meter distance) — 2 dBi antenna gain
—3 dB (MIMO) =-26.2 dBm

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 10 4B
15 dBm -43.22 dBm VBW 3 MH=Z
-5 dBm 5.35000000 GH=z SWT 5 ms Unit dBr

15

10

-10

-20

—D1 -24g.2 dBm

-30 V\ﬂ%y

-40

-50

-60

=70

-80 5

Start 5.21 GH=z 25 MH=z/ Stop 5.46 GHz

Date: 9.JUN.2014 09:28:49



Test Date: 06-09-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 2 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.230 GHz Output power setting: 18
40 MHz BW Band-edge = 5.350 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 2 dBi antenna gain
—3 dB (MIMO) =-46.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 10 dB
¥ 15 dBm ~54.33 dBm VBW 3 MHz
-5 dBm 5.35000000 GH=z SWT 5 ms Unit dBrm

15

10

-Zn

-30

-40

—D2Z -44d.2 dBm

-0

-60

=70

-80 =

-85 ‘
Start 5.21 GHz 25 MH=z/ Stop 5.46 GHz

Date: 9.JUN.2014 09:27:05



Test Date: 06-09-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII with 3 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
Low Channel Transmit = 5.190 GHz Output power setting: 14.0
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 3 dBi antenna gain

~ 3 dB (MIMO) = -27.2 dBm

1 MHz channel power at band-edge = -36.20 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 10 dB
15 dbBm —-45.20 dBm VBW 300 kH=z
-5 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
15
L Y1|l[T1] —45.20 dBr
5.15000000 GHz
CH | FWR —3d.20 dBm|
O E B‘l’f;‘r B LS L | Im
-10
-z0a
—D1 —-27.2 [dBm
-30
-40
|
1%@&
-50
-&0
-70
FIL
0]
-80 =
-85

Center 5.1495 GHz 138.671875 kHz/

Date: 9.JUN.2014 10:07:50

Span 1.3367187V5 MH=



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB
15 dPm -32.06 dBm VBW 3 MHZz
-5 dBm 5.14573146 GH=z SWT 5 ms Unit dBm

15
Y1|l[T1] -37.06 dBr

5.1457314¢6 z

10

-10

-Z0

D1 -27.2 <Bm

-30

e 1)

-40

-0

-60

=70

-80

-85

Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: Q. JUN.2014 05:45%:30



Test Date: 06-09-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 3 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
Low Channel Transmit = 5.190 GHz Output power setting: 14.0
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 3 dBi antenna gain
-3 dB (MIMO) =-47.2 dBm

1 MHz channel power at band-edge = -47.32 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 10 dB
15 dbBm -55.63 dBm VBW 300 kH=z
-5 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
15
L Y1|l[T1] —-55.63 dBr
5.15000000 GHz
CH | FWR —47 .32 dBm|
O J"IB‘I’/’;‘r 1-UUUUUUUU Im
-10
-z0a
-30
-40
—D2 -47.2 |dBm
-50
|
[—— 2NN
-&0
-70
FIL
0]
-80 =
-85
Center 5.1495 GHz 138.671875 kHz/ Span 1.38671875 MH=z

Date: 9.JUN.2014 09:45:45



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB
15 dbm -54.24 dBm EBW 3 MH=z
-5 dBm 4.96503006 GH=z SWT 5 ms Unit dBm
15
L Y1|l[T1] —54.24 dBr
4.96503006 CGHz
o]
-10
-Z20
-30
-40
—D2 -47.2 dBm
-50 1
-&60
-70a
Fl
-80
-85

Start 4.5 GHz

Date:

9.JUN.2014

09:48:05

71 MHz/

Stop .21 GH=z



Test Date: 06-09-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII with 3 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4

Mid Channel Transmit = 5.200 GHz

Output power setting: 16.5

40 MHz BW Band-edge = 5.150 GHz
Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 3 dBi antenna gain

~ 3 dB (MIMO) = -27.2 dBm

1 MHz channel power at band-edge = -36.84 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 10 dB
15 dbBm —-44.45 dBm VBW 300 kH=z
-5 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
15
L Y1|l[T1] —44.45 dBr
5.15000000 GHz
CH | FWR —3¢d.84 dBm|
O E B‘l—f;lr 1 LS L | Im
-10
-z0a
—D1 —-27.2 [dBm
-30
-40
|
L 4
-50
-&0
-70
FIL
0]
-80 =
-85
Center 5.1495 GHz 138.671875 kHz/ Span 1.38671875 MH=z

Date: 9.JUN.2014 1l0:52:38



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB

15 dPm —30.33 dBm VBW 3 MH=z
-5 dBm 5.14715431 GH=z SWT 5 ms Unit dBm
15
L Y1|l[T1] -30.33 dBr
5.14715431
O ?
-10
-Z20
—D1l -27.2 dBm i
-30 rf
-40
-50
-&60
-70a
Fl
-80
-85
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: Q. JUN.2014 10:50:57



Test Date: 06-09-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 3 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
Mid Channel Transmit = 5.200 GHz Output power setting: 16.5
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 3 dBi antenna gain
-3 dB (MIMO) =-47.2 dBm

1 MHz channel power at band-edge = -47.66 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 10 dB
15 dbBm -55.72 dBm VBW 300 kH=z
-5 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
15
L Y1|l[T1] —55.72 dBq
5.15000000 GHz
CH | FWR —47 .66 dBm|
O J"IB‘I’/’;‘r 1-UUUUUUUU Im
-10
-z0a
-30
-40
—D2 -47.2 |dBm
-50
|
s
-&0
-70
FIL
0]
-80 =
-85
Center 5.1495 GHz 138.671875 kHz/ Span 1.38671875 MH=z

Date: 9.JUN.2014 10:23:53



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB
15 dbm -54.44 dBm EBW 3 MH=z

-5 dBm 4.966452591 GH=z SWT 5 ms Unit dBm
15
L Y1|l[T1] —54 .44 dBr]

4.96645251 CGHz

o]
-10
-Z20
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-40

—D2 -47.2 dBm
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Start 4.5 GHz

Date:

9.JUN.2014

10:49:33

71 MHz/

Stop .21 GH=z



Test Date: 06-09-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII with 3 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.230 GHz Output power setting: 18
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 3 dBi antenna gain
—3dB (MIMO) =-27.2 dBm

1 MHz channel power at band-edge = -42.18 dBm

> Max/Ref Iwvl Marker 1 [T1] REW 100 kH=z RF Att 10 dB
3 15 dBm -52.15 dBm VBW 300 kHz
-5 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
15
L Y1|l[T1] -57.15 dBr
5.15000000 GHz
CH|PWR —42/.18 dBmf

1] T lrrr Bl TATT
) g i

-10

-Zn

—D1l -27.2 |dBm
-30

-40
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=70

F[L
|0
-80 =
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Center 5.1495 GH=z 138.671875 kHz/ Span 1.38¢671875 MH=z

Date: 9.JUN.2014 10:58:40



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB
15 dbm —-38.63 dBm EBW 3 MH=z
-5 dBm 5.1371%943% GH=z SWT 5 ms Unit dBm
15
L Y1|l[T1] -3§.63 dBr
5.1371943% GH=z
o]
-10
-Z20
—D1 —27.2 dBm
-30
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-40
-50
-&60
-70a
Fl
-80
-85
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date:

9.JUN.2014

10:57:30



Test Date: 06-09-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 3 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.230 GHz Output power setting: 18
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 3 dBi antenna gain
-3 dB (MIMO) =-47.2 dBm

1 MHz channel power at band-edge = -47.66 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 10 dB
15 dbBm -63.16 dBm VBW 300 kH=z
-5 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
15
L Y1|l[T1] —63.16 dBr
5.15000000 GHz
CH | FWR —53 .65 dBm|
O J"IB‘I’/’;‘r 1-UUUUUUUU Im
-10
-z0a
-30
-40
—D2 -47.2 |dBm
-50
-&0
. ,
-70
FIL
0]
-80 =
-85
Center 5.1495 GHz 138.671875 kHz/ Span 1.38671875 MH=z

Date: 9.JUN.2014 10:55:43



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB
15 dbm -54.36 dBm EBW 3 MH=z
-5 dBm 4.96529360 GH=z SWT 5 ms Unit dBm
15
L Y1|l[T1] -54.36 dBr
4.96525860 CHz
o]
-10
-Z20
-30
-40
—D2 -47.2 dBm
-50
Wﬁﬂ%mm
-&60
-70a
Fl
-80
-85
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date:

9.JUN.2014

10:56:33



Test Date: 06-09-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII with 3 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.230 GHz Output power setting: 18
40 MHz BW Band-edge = 5.350 GHz

Peak limit = 74 dBpV/m — 95.2 (3 meter distance) — 3 dBi antenna gain
—3dB (MIMO) =-27.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 10 4B
. 15 dBm -43.02 dBm VBW 3 MH=z
-5 dBm 5.35000000 GH= SWT 5 ms Unit dBm
15
Yi|1T1] -43.02 dBn

10

5.35000000 GH=z
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Start 5.21 GH=z 25 MH=z/ Stop 5.46 GHz

Date: 9.JUN.2014 11:01:54



Test Date: 06-9-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 3 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.230 GHz Output power setting: 18
40 MHz BW Band-edge = 5.350 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 3 dBi antenna gain
-3 dB (MIMO) =-47.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 10 dB
3 15 dBm -53.82 dBm VEW 3 Mz
-5 dBm 5.35000000 GHz SWT 5 ms Unit dBrm
15
Y1|l[T1] —-53.82 dBr
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5.35000000 GHz
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Start 5.21 GHz 25 MH=z/ Stop 5.46 GHz

Date: 9.JUN.2014 11:03:18



Test Date: 06-09-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz
Detector = Peak

Channel 0

Low Channel Transmit = 5.190 GHz

40 MHz BW

with 16 dBi antenna gain

VBW > 3 MHz

Trace = Max Hold

ESN# 000456C005E4
Output power setting: 8.0
Band-edge = 5.150 GHz
Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 16 dBi antenna gain

—3 dB (MIMO) =-40.2 dBm

1 MHz channel power at band-edge = -47.93 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 10 dB
10 JdBm -57.16 dBm VBW 300 kH=z
0 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
10
Yil[T1 -57.16 dBq
5.15000000 GHz
0 CE [PWR —17.93 dBu
CH |BW 1.00000000 MHZ
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-50
Center 5.1495 GH=z 200 kH=z/ Span 2 MH=

Date: 9.JUN.2014

11:31:29



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB
10 odBm —-44.80 dBm EBW 3 MH=z
0 dBm 5.14573146 GH=z SWT 5 ms Unit dBm
10
Y1|l[T1] —44.80 dBr
5.14573146 GHz
a
-10
-20
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- 40—+ 4 it
-50
-60
-70
-80
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-50
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: Q. JUN.2014

11:29:42



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-09-2014
Cambium Networks
ePMP 5.1 AP UNII
Operating Band-edge Measurement - Conducted
Craig B / Paul
RBW =1 MHz
Detector = RMS
Channel 0
Low Channel Transmit = 5.190 GHz
40 MHz BW

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 16 dBi antenna gain

-3 dB (MIMO) =-60.2 dBm

1 MHz channel power at band-edge = -60.34 dBm

with 16 dBi antenna gain

VBW > 3 MHz

Trace = Average 200 traces
ESN# 000456C005E4
Output power setting: 8.0
Band-edge = 5.150 GHz
Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 10 dB
10 JdBm -68.27 dBm VBW 300 kH=z
0 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
10
Y1) -68.27 dBq
5.15000000 GHz
0 CE [PWR —%0.34 dBm
CH |BW 1.00000000 MHZ
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-70
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-50
Center 5.1495 GH=z 200 kH=z/ Span 2 MH=

Date:

9.JUN.2014

11:26:58



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB
10 odBm —62.73 dBm EBW 3 MH=z
0 dBm 5.122596553 CH=z SWT 5 ms Unit dBm
10
Y1|l[T1] —67.73 dBr
5.1225¢593 GH=z
a
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Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date:

9.JUN.2014

11:28:28



Test Date: 06-09-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 16 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
Mid Channel Transmit = 5.200 GHz Output power setting: 12.0
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 16 dBi antenna gain
—3 dB (MIMO) =-40.2 dBm

1 MHz channel power at band-edge = -47.96 dBm

> Max/Ref Iwvl Marker 1 [T1] REW 100 kH=z RF Att 10 dB
3 10 dBm -56.96 dBm VBW 300 kHz
0 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
10
Y1) —-5d8.96 dBr
5.15000000 GHz
0 CE [PWR —17.96 dBul
CE |BW 1.00000000 MHZ
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Date: 9.JUN.2014 11:48:24



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB
10 dBPm -45.95 dBm VBW 3 MHZz
0 dBm 5.14703407 GH=z SWT 5 ms Unit dBm

10

Y1|l[T1] —45.95 dBr
5.14703407 @
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Date: Q. JUN.2014 11:46:47



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-09-2014

Cambium Networks
ePMP 5.1 AP UNII
Operating Band-edge Measurement - Conducted
Craig B / Paul
RBW =1 MHz
Detector = RMS

Channel 0

Mid Channel Transmit = 5.200 GHz
40 MHz BW

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 16 dBi antenna gain

-3 dB (MIMO) =-60.2 dBm

1 MHz channel power at band-edge = -60.34 dBm

with 16 dBi antenna gain

VBW > 3 MHz

Trace = Average 200 traces
ESN# 000456C005E4
Output power setting: 12.0
Band-edge = 5.150 GHz
Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 10 dB
10 JdBm -68.47 dBm VBW 300 kH=z
0 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
10
Yil[T1 —68.47 dBr
5.15000000 GHz
0 CE [PWR —%0.34 dBm
CH |BW 1.00000000 MHZ
-10
-20
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-40
-50
-60—= & Bt
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F
-50
Center 5.1495 GH=z 200 kH=z/ Span 2 MH=

Date:

9.JUN.2014

11:37:3¢6



See next page for | MHz integration method for this frequency.

Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 10 dB
10 dbBm -5%9.85 dBm VBW 3 MH=z
0 dBm 5.13230561 GH=z SWT 5 ms Unit dBrm
10
Y1|l[T1] -59.85 dBr
5.13280561 GHz
a
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Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date:

9.JUN.2014

11:43:10



1 MHz channel power at 5.13280561 GHz =-62.45 dBm

Max/Ref Iwvl Marker 1 [T1] REW 100 kH=z RF Att 10 dB
10 dbBm -71.66 dBm VBW 300 kH=z
0 dBm 5.13230561 GH=z SWT 5 ms Unit dBrm
10
Yi|l[1T1] -71.66 dBq
5.13280561 GHz
0 CE [PWR —%Z7.45 dBl
CH |BW 1.00000000 MHZ
-10
-20
-30
-40
-50
-6 0=F = =
e “wuwmmws“wwxmmﬁ
—B80 falal
co
i
-50
Center 5.1328056¢11 GHz 277.34375 kHz/ Span 2.7734375 MHZ

Date: 9.JUN.2014 11:40:56



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

1 MHz channel power at band-edge = -49.50 dBm

06-10-2014

Cambium Networks
ePMP 5.1 AP UNII
Operating Band-edge Measurement - Conducted
Craig B / Paul
RBW =1 MHz
Detector = Peak

Channel 0

High Channel Transmit = 5.230 GHz

40 MHz BW

with 16 dBi antenna gain

VBW > 3 MHz
Trace = Max Hold
ESN# 000456C005E4
Output power setting: 13.5
Band-edge = 5.150 GHz
Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 16 dBi antenna gain
—3 dB (MIMO) =-40.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 10 dB
15 dBm -55.47 dBm VBW 300 kH=z
-5 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
15
L Y1) —-59.47 dBq
5.15000000 GHz
CH | FWER —439.50 dBm|
0 H B 000685 o
-10
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-40 Brt——d=—cbr
-50
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Center 5.1495 GH=z 200 kH=z/ Span 2 MH=
Date: 10.JUN.2014 10:04:14



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB
15 dbm —-48.10 dBm EBW 3 MH=z
-5 dBm 5.14430862 CHz SWT 5 ms Unit dBm
15
L Y1|l[T1] —4§.10 dBr
5.14430862 GHz
o]
-10
-Z20
-30
-40 Br——d =S,
1
kd
-50
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-80 1
-85
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date:

10.JUN.2014

10:05:47



Test Date: 06-10-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 16 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.230 GHz Output power setting: 13.5
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 16 dBi antenna gain
-3 dB (MIMO) =-60.2 dBm

1 MHz channel power at band-edge = -60.98 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 10 dB
15 dBm -71.24 dBm VBW 300 kH=z
-5 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
15
L Y1) -71.24 dBq
5.15000000 GHz
CH | PWR -60.98 JdBm|
0 15w A0 o
-10
-z0a
-30
-40
-50
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L
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Center 5.1495 GH=z 200 kH=z/ Span 2 MH=

Date: 10.JUN.2014 10:02:33



See next page for | MHz integration method for this frequency.

Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 10 dB
15 dbBm -59.40 dBm VBW 3 MH=z
-5 dBm 5.1455715%4 GH=z SWT 5 ms Unit dBrm
15
L Y1|l[T1] —-59.40 dBr
5.14597194 GH=z
o]
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Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: 10.JUN.2014 10:01:23



1 MHz channel power at 5.14597194 GHz = -60.25 dBm

Max/Ref Iwvl Marker 1 [T1] REW 100 kH=z RF Att 10 dB
15 dbBm -69.26 dBm VBW 300 kH=z
-5 dBm 5.1455715%4 GH=z SWT 5 ms Unit dBrm
15
L Y1|l[T1] —69.26 dBr
5.145571%94 GHz
CH | FWR —&0.25 dBm|
O E B‘l’f;‘r 1-UUUUUUUU Im
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-30
-40
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o
-80 —
-85
Center 5.145971544 GHz 138.671875 kHz/ Span 1.38671875 MH=z

Date: 10.JUN.2014 10:00:03



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-09-2014
Cambium Networks

ePMP 5.1 AP UNII with 16 dBi antenna gain
Operating Band-edge Measurement - Conducted

Craig B / Paul

RBW =1 MHz

Detector = Peak

Channel 0

High Channel Transmit = 5.230 GHz
40 MHz BW

VBW > 3 MHz

Trace = Max Hold

ESN# 000456C005E4
Output power setting: 14.5
Band-edge = 5.350 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 16 dBi antenna gain

~ 3 dB (MIMO) = -40.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 10 4B
10 dBm -47 .62 dBm VBW 3 MH=Z
0 dbBm 5.35050100 GH=z SWT 5 ms Unit dBr
10
¥i1|(T1] —47.62 dBn
5.35050100 GH=z
o]
-10
-Z20
-30
-40 B4 —lb
L
b A
-50
-&60
-70a
-80
Fz
—-g0 ‘
Start 5.21 GH=z 25 MH=z/ Stop 5.46 GHz

Date:

9.JUN.2014 13:27:01



Test Date: 06-9-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII with 16 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.230 GHz Output power setting: 14.5
40 MHz BW Band-edge = 5.350 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 16 dBi antenna gain
-3 dB (MIMO) =-60.2 dBm

See 1 MHz channel power integration method next page.

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 0 dB
0 dbBm -55%.87 dBm VBW 3 MHz
—-10 dBm 5.35000000 GH=z SWT 5 ms Unit dBrm
0
Y1|l[T1] —-59.87 dBq
5.35000000 GHz
-10
-z20
-30
-40
-50
L
- 60—t (eav Hre S22\ 8%
-70
-80
-30
Fz
-100
Start 5.21 GHz 25 MH=z/ Stop 5.46 GHz

Date: 9.JUN.2014 13:20:31



1 MHz channel power at band-edge =-61.68 dBm

Max/Ref Iwvl Marker 1 [T1] REW 100 kHz RF Att 0 dB
0 dbBm -71.11 dBm VBW 300 kH=z
—-10 dBm 5.35000000 GH=z SWT 5 ms Unit dBrm
0
Y1) -71.11 dBr
5.35000000 GHz
-10 CE [PWR —%1.68 dBm
CH |BW 1.00000000 MHZ
-z20
-30
-40
-50
-6 0= r Hre
L
_70 M’V\/’“
-80
-50 fmlal
|0
Fl2
-100
Center L.3505 GH=z 200 kH=z/ Span 2 MH=

Date:

9.JUN.2014

13:23:44



Test Date: 06-09-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 23 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
Low Channel Transmit = 5.190 GHz Output power setting: 2.0
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain

~ 3 dB (MIMO) = -47.2 dBm

1 MHz channel power at band-edge = -56.27 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 10 dB
15 dBm -65.99% dBm VBW 300 kH=z
-5 dBm 5.15000000 GHz SWT 5 me dBm
15
L v -68.99 dBn
5.15000000 GHz
CH -5§.27 dBm|
O E UUUUUUU L=y Im
-10
-z0a
-30
-40
—D1 -47.2 dBm
-50
-&0
-70
co
-80
-85
Center 5.1495 GH=z 200 kH=z/ Span 2 MH=

Date: 9.JUN.2014 15:04:48



Max/Ref Lwvl Marker 3 [T1] REW 1 MH=Z RF Att 10 dB

15 dBm -52.77 dBm VBW 3 MH=z
-5 dBm 5.1473947% GHz SWT 5 ms Unit dBm
15
L ¥3|[T1] —53.77 dBr
5.147394[79 cHz
Y1l1T1] —5d.61 dBr
O 4.“U1uu T \Jﬂ
Vol [T1] —-5d.10 dBr
E.1z46z2526/c
-10
-20
-30
-40
- D1 -47.2 dBm
_50 :
v M
o ﬁfMXw@®
=70
-80 1
—-85
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: Q. JUN.2014 15:02:13



Test Date: 06-09-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 23 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
Low Channel Transmit = 5.190 GHz Output power setting: 2.0
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the

displacement of the unwanted emission relative to the authorized bandwidth.

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain

~ 3 dB (MIMO) = -67.2 dBm

1 MHz channel power at band-edge =-67.41 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz 10 dB
15 dbBm -76.32 dBm VBW 300 kH=z
-5 dBm 5.15000000 GHz SWT 5 me dBm
15
v .32 dBnf
10
000 GHz
CH =41 dBm|

T
| i

T

-10

-Zn

-30

-40

-0

-60

—DZ -67.2 <dBm

=70

-80

Center 5.1495 GH=z 200 kH=z/

Date: 9.JUN.2014 14:58:28

Span 2 MH=



Max/Ref Lwvl Marker 3 [T1] REW 1 MH=Z RF Att 10 dB
15 dBm -67.55 dBm VBW 3 MH=z
-5 dBm 5.12036072 GHz SWT 5 ms Unit dBm
15
L ¥3|[T1] —67.55 dBr
£.12034072 cHz
Y1l1T1] —67.96 dBr
O 5-UUUUU1 or \Jﬂ
Vol [T1] —67.67 dBrm
Lo £.10470%42 cHz
-20
-30
-40
-50
-60
1 23
L D2 -67.2 dBm m———
=70
-80 1
—-85

Start 4.5 GHz

Date: Q. JUN.2014

15:00:40

71 MHz/

Stop .21 GH=z



Test Date: 06-09-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 23 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
Mid Channel Transmit = 5.200 GHz Output power setting: 4.5
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain

~ 3 dB (MIMO) = -47.2 dBm

1 MHz channel power at band-edge = -56.90 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz 10 dB
15 dBm -66.23 dBm VBW 300 kH=z
-5 dBm 5.15000000 GHz SWT 5 me dBm
15
L v -68.23 dBn
5.15000000 GHz
CH -5§.90 JdBm|
O E UUUUUUU L=y Im
-10
-z0a
-30
-40
—D1 -47.2 dBm
-50
-&0
-70
co
-80
-85
Center 5.1495 GH=z 200 kH=z/ Span 2 MH=

Date: 9.JUN.2014 1b:22:42



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB
15 dbm -54.04 dBm EBW 3 MH=z
-5 dBm 5.13434870 GH=z SWT 5 ms Unit dBm
15
L Y1|l[T1] —54.04 dBr
5.13434870 GHz
o]
-10
-Z20
-30
-40
—D1 -47.2 dBm
-50 1
-&60
-70a
-80 1
-85
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: Q. JUN.2014

15:23:58



Test Date: 06-09-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 23 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
Mid Channel Transmit = 5.200 GHz Output power setting: 4.5
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the

displacement of the unwanted emission relative to the authorized bandwidth.

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain

~ 3 dB (MIMO) = -67.2 dBm

1 MHz channel power at band-edge = -67.79 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz 10 dB
15 dbBm -76.97 dBm VBW 300 kH=z
-5 dBm 5.15000000 GHz SWT 5 me dBm
15
v .97 dBnf
10
000 GHz
CH .79 dBm|

T
| i

T

-10

-Zn

-30

-40

-0

-60

—DZ -67.2 <dBm

=70

-80

Center 5.1495 GH=z 200 kH=z/

Date: 9.JUN.2014 15:21:19

Span 2 MH=



See next page for | MHz integration method for this frequency.

Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 10 dB
15 dbBm —-66.18 dBm VBW 3 MH=z
-5 dBm 5.13434870 GH=z SWT 5 ms Unit dBrm
15
L Y1|l[T1] -66.18 dBr
5.13434870 GHz
o]
-10
-z0a
-30
-40
-50
-&0
1
—D2 —67.2 dBm ””W!
-70
-80 1
-85
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: 9.JUN.2014 15:18:35



1 MHz channel power at 5.13434870 GHz =-67.23 dBm

Max/Ref Iwvl Marker 1 [T1] REW 100 kH=z RF Att 10 dB
15 dbBm -76.13 dBm VBW 300 kH=z

-5 dBm 5.13434870 GH=z SWT 5 ms Unit dBrm
15

L Y1|l[T1] -76.13 dBr

5.13434870 GHz

CH | FWR —&7 .23 dBm|

O E B‘l’f;‘r 1-UUUUUUUU Im
-10
-z0a
-30
-40
-50
-&0

—D2 —67.2 [dBm
-70
W, c0
\M\UW

-80 —
-85

Center 5.134348697 GHz 138.671875 kHz/ Span 1.38671875 MH=z

Date: 9.JUN.2014 15:17:03



Test Date: 06-09-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 23 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.230 GHz Output power setting: 5.0
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain

~ 3 dB (MIMO) = -47.2 dBm

1 MHz channel power at band-edge = -56.99 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz 10 dB
15 dBm -67.60 dBm VBW 300 kH=z

-5 dBm 5.15000000 GHz SWT 5 me dBm
15

L v -674.60 dBnf

5.15000000 GHz

CH -5§.9% dBm|

O E UUUUUUU L=y Im
-10
-z0a
-30
-40

D1 [-47.2 dBm
-50
-&0
-70
co

-80
-85

Center 5.1495 GH=z 200 kH=z/ Span 2 MH=

Date: 9.JUN.2014 15:35:23



Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 10 dB

15 dBm -54.85 dBm VBW 3 MH=z
-5 dBm 5.141705341 GHz SWT 5 ms Unit dBm
15
L ¥Yo|l[T1] —54.85 dBr
£.14170341 cHz
Y1l1T1] —55.35 dBr
O 5-U pe ) T ) \Jﬂ
-10
-20
-30
-40
D1 |-47.2 dBm
-50
1 L
-60
=70
-80 1
—-85
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: Q. JUN.2014 15:36:52



Test Date: 06-09-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 23 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.230 GHz Output power setting: 5.0
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
-3 dB (MIMO) =-67.2 dBm

1 MHz channel power at band-edge = -67.88 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 100 kHz RF Att 10 dB
15 dBm -77.82 dBm VBW 300 kH=z
-5 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
15
L Y1) -77.82 dBr
5.15000000 GHz
CH | PWR -67 .88 JdBm|
0 15w A0 o
-10
-z0a
-30
-40
-50
-&0
D2 -67.2 JdBm
-70
(@ 4]
P | e
-80 Frt
-85
Center 5.1495 GH=z 200 kH=z/ Span 2 MH=

Date: 9.JUN.2014 15:34:06



See next page for | MHz integration method for this frequency.

Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 10 dB
15 dbBm —-66.36 dBm VBW 3 MH=z
-5 dBm 5.14430862 GH=z SWT 5 ms Unit dBrm
15
L Y1|l[T1] —6d.36 dBr
5.14430862 GHz
o]
-10
-z0a
-30
-40
-50
-&0
1
—D2 —67.2 dBm e
-70
-80 1
-85
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: 9.JUN.2014 15:32:57



1 MHz channel power at 5.14430862 GHz =-67.36 dBm

Max/Ref Iwvl Marker 1 [T1] REW 100 kH=z RF Att 10 dB
15 dbBm -77.03 dBm VBW 300 kH=z

-5 dBm 5.14430862 GH=z SWT 5 ms Unit dBrm
15

L Y1|l[T1] -77.03 dBr

5.14430862 GHz

CH | FWR —&7 .36 dBm|

O E B‘l’f;‘r 1-UUUUUUUU Im
-10
-z0a
-30
-40
-50
-&0

—D2 —67.2 [dBm
-70
co

-80 —
-85

Center 5.1443086¢17 GHz 138.671875 kHz/ Span 1.38671875 MH=z

Date: 9.JUN.2014 15:31:34



Test Date: 06-09-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 23 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.230 GHz Output power setting: 4.5
40 MHz BW Band-edge = 5.350 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
—3dB (MIMO) =-47.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 10 4B
' 15 dBm -55.97 dBEm VEW 3 MHz
-5 dBm 5.42643287 GH=z SWT 5 ms Unit dBm
15
Lo ¥2|[T1] -58.97 dEn|
5.42643287 GHz
¥1|[T1] -54.97 dBEn|

-10

-20

-30

-40

—D1 -47.2 <Bm

-50

-60

=70

-80 5

_85 |
Start 5.21 GH=z 25 MH=z/ Stop 5.46 GHz

Date: 9.JUN.2014 15:59:14



Test Date: 06-9-2014

Company: Cambium Networks

EUT: ePMP 5.1 AP UNII  with 23 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.230 GHz Output power setting: 4.5
40 MHz BW Band-edge = 5.350 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
-3 dB (MIMO) =-67.2 dBm

See 1 MHz channel power integration method next pages.

> Max/Ref Lwvl Marker 3 [T1] REW 1 MHZ RF Att 10 dB
15 dBm -67.09 dBm VBW 3 MH=z
-5 dBm 5.44046052 GHz SWT 5 ms Unit dBm
15
L ¥Y3([17T1] -67.09 dBr
£.4404408%2 cHz
Y1l1T1] -68.49 dBr
O 5-J5UUUUUU \_TH
Yal1T1] -67.53 dBr
Lo £.36030060 GHz
-20
-30
—-40
-50
-60
1 P 3
L D2 -67.2 dBm e Y
=70
-80 =
— 85 ‘
Start 5.21 GHz 25 MH=z/ Stop 5.46 GHz

Date: 9.JUN.2014 15:54:55



1 MHz channel power at band-edge =-69.37 dBm

Max/Ref Iwvl Marker 1 [T1] REW 100 kH=z RF Att 10 dB
15 dBm -7%.15 dBm VBW 300 kH=z
-5 dBm 5.35000000 GH=z SWT 5 ms Unit dBrm
15
L Y1) -79.15 dBq
5.35000000 GHz
CH | FWR —-69.37 dBm
O E B‘l’f;‘r 1-UUUUUUUU Im
-10
-z0a
-30
-40
-50
-&0
D2 —-67.2 dBm
-70
. 0
-80 =
-85
Center L.3505 GH=z 200 kH=z/ Span 2 MH=

Date: 9.JUN.2014 15:52:26



1 MHz channel power at 5.36030060 = -68.84 dBm

Max/Ref Iwvl Marker 2 [T1] REW 100 kH=z RF Att 10 dB
15 dBm -78.68 dBm VBW 300 kHz
-5 dBm 5.300300c0 GHz SWT 5 ms Unit dBm
15
L Yo7l -78.638 dBr
£.36030060 GHz
CH | PWR -68.12 dBm
O J"IB‘I’/’;‘r 1-UUUUUUUU Im
YilrT1 -78.99 dBq
Lo £.35932404 cHz
V3lT1 -79.16 dBr
£.36127716 cHz
-20
-30
—-40
-50
-60
L D2 -67.2 dBm
=70
] ] o
Yo 9 4 b
-80f==
_85
Center 5.360300601 GHz 195.3125 kHz/ Span 1.953125 MH=z

Date: 9.JUN.2014 15:56:27



1 MHz channel power at 5.44046092 = -67.33 dBm

Max/Ref Iwvl Marker 3 [T1] REW 100 kH=z RF Att 10 dB
15 dBm -78.13 dBm VBW 300 kHz
-5 dBm 5.4404¢05%2 GHz SWT 5 ms Unit dBm
15
L Y3171 -78.13 dBq
£.4404408%2 cHz
CH | PWR -67.33 dBm
O iy B‘I—f;lr 1-UUUUUUUU Im
YilrT1 -78.18 dBq
Lo £.43948436 cHz
ValrTl -78.18 dBr
£.43948436 cHz
-20
-30
—-40
-50
-60
L D2 -67.2 dBm
-70
7 Mwaﬂf// - ¢
] ¥ )
-80)==
_85
Center 5.4403827%7 GHz 195.3125 kHz/ Span 1.953125 MH=z

Date: 9.JUN.2014 15:45:24



Test Date: 06-10-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
Low Channel Transmit = 5.190 GHz Output power setting: 2.5-10dB

external atten. =-7.5

40 MHz BW Band-edge = 5.150 GHz
Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain

~ 3 dB (MIMO) = -54.2 dBm

1 MHz channel power at band-edge = -64.94 dBm

5, Max/Ref TLwl Marker 1 [T1] REBEW 100 kH=z RF Att 0 dB
5 dBm -73.81 Bm VBW 300 kH=z
=15 dBm 5.15000000 GH=z SWT 5 ms Unit dBr
e
. ¥i|[T1 -73.81 dBn
5.15000000 GHz
CH |FWR -0d.94 JdBn|
-10 H B = 08-655 G-0-0—E
-20
-30
-40
-50
D1 -54.2 dBm
-60
-70 WM
-80
C
4]
-30 =
—g5
Center 5.1495 GH= 200 kHz/ Span Z MH=z

Date: 10.JUN.2014 08:59:52



Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 0 dB

E dBm -64.35 dBm VBW 3 MH=z
-15 dBm 5.12320641 GHz SWT 5 ms Unit dBm
. ¥Yo|l[T1] -64 .35 dBr
5.123206/41 cHz
Y1l1T1] -61.39 dBr
-10 e T
-20
-30
-40
-50
L D1 -54.2 dBm
-60 z
gw§ﬁwiw
-70
-80
-50 1
—o5
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: 10.JUN.2014 08:57:06



Test Date: 06-10-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
Low Channel Transmit = 5.190 GHz Output power setting: 2.5-10dB
external atten. =-7.5
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
—3dB (MIMO) =-74.2 dBm

1 MHz channel power at band-edge =-75.42 dBm

5, Max/Ref TLwl Marker 1 [T1] REBEW 100 kH=z RF Att 0 dB
5 dBm -84.2%9 dBm VBW 300 kH=z
=15 dBm 5.15000000 GH=z SWT 5 ms Unit dBr
e
. ¥i|rTaf -84.29% dBn
5.15000000 GHz
CH |FWR -7H.42 dBn
-10 H B 6555 G-0-0—E
-20
-30
-40
-50
-60
-70
—Dz =74.2 dBm
-80
]
4]
-80 Frt
-495
Center 5.1495 GH= 200 kHz/ Span Z MH=z

Date: 10.JUN.2014 08:54:04



Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 0 dB
5 dBm -76.40 dBm EBW 3 MH=z
-15 dBm 5.12605210 GH=z SWT 5 ms Unit dBm
. ¥Yo|l[T1] —-78.40 dBr
5.12605210 GHz
Y1l1T1] -78.88 dBr
_10 5-UUUUU1 L= \_T]:rL
-20
-30
-40
-50
-&60
-70
D2 -74.2 dBm imwfww{,
-80
-%0 T
—95
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: 10.JUN.2014

0g:55:27



Test Date: 06-10-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
Mid Channel Transmit = 5.200 GHz Output power setting: 8.5-10dB
external atten. =-1.5
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
—3dB (MIMO) =-54.2 dBm

1 MHz channel power at band-edge = -63.65 dBm

5, Max/Ref TLwl Marker 1 [T1] REBEW 100 kH=z RF Att 0 dB
5 dBm -71.75 dBm VBW 300 kHz
-15 dBm 5.15000000 GH= SWT 5 ms Unit dBm
g
. YT -71.75 dBn
5.15000000 GH=z
CH |FWR -63.65 dBmf

Rt kl TATT
) R I N v v v S i

-10

=i

-20

-30

-40

=50

—D1 -S4.2 <dBm

-60

-80

-850 Frt

Center 5.1495 GH= 200 kHz/ Span Z MH=z

Date: 10.JUN.2014 0%9:13:40



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 0 dB

5 dBm -61.8% dBm EBW 3 MH=z
-15 dBm 5.13150301 GcH=z SWT 5 ms Unit dBm
. Y1|l[T1] -61.89 dBr
5.13150301 GH=z
-10
-20 j
-30
-40
-50
—D1 -54.2 dBm
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Test Date: 06-10-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
Mid Channel Transmit = 5.200 GHz Output power setting: 8.5-10dB
external atten. =-1.5
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
—3dB (MIMO) =-74.2 dBm

1 MHz channel power at band-edge = -74.30 dBm

5, Max/Ref TLwl Marker 1 [T1] REBEW 100 kH=z RF Att 0 dB
5 dBm -83.13 LBm VBW 300 kH=z
=15 dBm 5.15000000 GH=z SWT 5 ms Unit dBr
e
. ¥i|rTaf -83.13 dBn
5.15000000 GHz
CH |FWR -74.30 dBmf
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-20
-30
-40
-50
-60
-70
—Dz =74.2 dBm
-80
M“M
|0
4]
-80 Frt
-495
Center 5.1495 GH= 200 kHz/ Span Z MH=z
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See next page for | MHz integration method for this frequency.

Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 0 dB
5 dBm -73.37 dBm VBW 3 MH=z
-15 dBm 5.13434870 GH=z SWT 5 ms Unit dBrm
. Y1|l[T1] -73.37 dBr
5.13434870 GHz
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1 MHz channel power at 5.13434870 GHz =-74.61 dBm

Max/Ref Iwvl Marker 1 [T1] REW 100 kHz RF Att 0 dB
5 dBm —-83.74 dBm VBW 300 kH=z

-15 dBm 5.13434870 GH=z SWT 5 ms Unit dBrm

. Y1|l[T1] -33.74 dBr

5.13434870 GHz

CH | FWR —74.61 dBm|
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Test Date: 06-10-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.230 GHz Output power setting: 9.0-10dB
external atten. =-1.0
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
—3 dB (MIMO) =-54.2 dBm

1 MHz channel power at band-edge = -65.36 dBm

5, Max/Ref TLwl Marker 1 [T1] REBEW 100 kH=z RF Att 0 dB
5 dBm -76.15 dBm VBW 300 kH=z
=15 dBm 5.15000000 GH=z SWT 5 ms Unit dBr
e
. ¥i1|(T1] -74.15 dBn
5.15000000 GHz
CH |FWR -o.30 dBm
-10 H B 6555 G-0-0—E
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Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
5 dBm —-62.38 dBm VBW 3 MHZz
-15 dBm 5.14430862 CHz SWT 5 ms Unit dBm

Y1|l[T1] —67.38 dBr
5.144308/62 GHz
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Test Date: 06-10-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.230 GHz Output power setting: 9.0-10dB
external atten. =-1.0
40 MHz BW Band-edge = 5.150 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
—3dB (MIMO) =-74.2 dBm

1 MHz channel power at band-edge =-76.02 dBm

5, Max/Ref TLwl Marker 1 [T1] REBEW 100 kH=z RF Att 0 dB
5 dBm -86.64 dBm VBW 300 kHz
-15 dBm 5.15000000 GH= SWT 5 ms Unit dBm
g
. YT -34.64 dBn
5.15000000 GH=z
CH |FWR -74.02 dBm|
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See next page for | MHz integration method for this frequency.

Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 0 dB
5 dBm -74.12 dBm VBW 3 MH=z
-15 dBm 5.14715431 GH=z SWT 5 ms Unit dBrm
. Y1|l[T1] -74.12 dBq]
5.14715431 GH=z
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1 MHz channel power at 5.14715431 GHz =-75.24 dBm

Max/Ref Iwvl Marker 1 [T1] REW 100 kHz RF Att 0 dB
5 dBm —-84.32 dBm VBW 300 kH=z
-15 dBm 5.14715431 GH=z SWT 5 ms Unit dBrm
. Y1|l[T1] -34.32 dBq
5.14[715431 GH=z
CH | FWR —75.24 dBm|
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-10-2014

Cambium Networks
ePMP 5.1 AP UNII
Operating Band-edge Measurement - Conducted
Craig B / Paul

RBW =1 MHz
Detector = Peak

Channel 0

High Channel Transmit = 5.230 GHz

40 MHz BW

with 30 dBi antenna gain

VBW > 3 MHz

Trace = Max Hold

ESN# 000456C005E4

Output power setting: 9.0-10dB
external atten. =-1.0

Band-edge = 5.350 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
—3 dB (MIMO) =-54.2 dBm

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
5 dBm -63.23 dBm VBW 3 MH=Z
=15 dBm 5.36030060 GH=z SWT 5 ms Unit dBr
e
. ¥i1|(T1] -63.23 dBn
5.36030060 GH=z
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Test Date: 06-10-2014

Company: Cambium Networks
EUT: ePMP 5.1 AP UNII  with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C005E4
High Channel Transmit = 5.230 GHz Output power setting: 9.0-10dB
external atten. =-1.0
40 MHz BW Band-edge = 5.350 GHz

Per FCC KDB 789033 D02 v01, integration method can be used without regard to the
displacement of the unwanted emission relative to the authorized bandwidth.

Average limit = 74 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
—3dB (MIMO) =-74.2 dBm

5, Max/Ref TLwl Marker 3 [T1] REBEW 1 MH=Z RF Att 0 dB
5 dBm -74.81 dBm VBW 3 MHz
-15 dBm 5.4564929% GH= SWT 5 ms Unit dBrm
c
. ¥3|[T1] -74.81 B
5.4564929% GHz
¥1|[T1] -75.43 dBr
710 5-._JDUUUUUU \_TH
¥2|[T1] -74.97 4&BH
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